2536985010013%3h R 4i/DRIVE SYSTEM

FF5/N0 /SN £ Neme $B/QTY|  £¥/Remark

1 253613513001 MR SR (22 PR/ ) Drive axle(AQ) 1
2 910400100012 “F44EGBI7. 1-20-200HV Washer GB97. 1-20-200HV 8
3 910400500012 HFIAECBIZ-20 Washer GB93-20 8
4 253713521001 BbIFLEREEM20x1. 5x60 Bolt M20x1. 5x60 8
5 255098513251 e (A% Sensor (HP) !
6 253732010001 L (323 HPQ12-80NL-6P Motor (P) 1
7 910400500009 T GBY3-14 Washer GB93-14 5
3 910100200024 |#2FeGB5785-M14x1. 5x75-10. 9 Bolt GB5785-M14x1. 5x75-8.8




2536985010025 5h##/DRIVE AXLE

5 /N0 /SN g2 Neme $B®/QTY| 4 ik/Remark
1 253698523501 [ £ & 10 X 35-B3130-10035 Pin 10X 35-B3130-10035 2
2 5369852350 #i#12-B505 128 Spring washer 12-B5050-00012B 22
3 253698523503 BRI 12 X 40-AQ-ATS33-02241 Bolt M12X 40-AQ-A7S33-02241 22
4 253698523504 41 7EAAQ-A6S53-02011 Right housing AQ-A6S53-02011 1
5 253698523505 R BFAQ-ATS33-02371 Lock Nut AQ-A7S33-02371 !
6 253698523506 1Y 25 45 i i 7 26308 4P Four point contact ball bearing 7-6308-4P 1
7 253698523507 U Hi$62-AQ-A7S33-021617 Double gear 2-AQ-A7S33-02161Z 1
3 253698523508 o i) i 75 A AQ-A6S53-020017 Intermediate reduction housing AQ-A6S53-020017 1
9 25 23509 LA EREIKZ-6215-4P Four point contact ball bearing Z-6215-4P 1
10 253698523510 BRI 76306 Bearing 7-6306 2
11 253698523511 B4 B ¢ 48X $ 70X 12— Skeleton oil seal &48X & 70X 12-AQ-A7S33-02231 1
12 253698523512 BRI Z-6010-C3 Bearing 7-6010-C3 1
13 253698523513 /AFEAQ-ATS33-02181 Pinion AQ-A7S33-02181 1
14 253698523514 U i 1-AQ-A7S33-02171 Double gear 1-AQ-A7S33-02171 1
15 253698523515 RV ERENKZ-6208 Bearing 7-6208 1
16 253698523516 i i 7EAQ-AETT3-02041 Left axle housing AQ-AE773-02041 1
17 253698523517 #i#14-B5050-00014B Spring washer 14-B5050-00014B 5
18 253698523518 2 M 14X80-B0330-14080B Bolt M14X80-B0330-14080B 5
19 519 3% 3£22193-03001 Blocked 22193-03001 3
20 25 520 #4CC11-10-01 Cover 4CC11-10-01 1
21 253698523521 IRILEREIRZ-6213 Bearing 7-6213 2
22 253698523522 1 #lAQ-A7S33-02151 Gear ring AQ-A7S33-02151 1




253698501003 58 5h##/DRIVE AXLE

EE/N0 GG /SN 2K Name HB™/QTY| A& iE/Remark
1 253698523523 [ HE VT 7K 32216 Bearing 2
2 253698523524 JE ¢ 110X ¢ 140X 12-76650-11004 0il seal & 110X ¢ 140X 12-76650-11004 2
3 253698523525 i B AQ-AET73-10001 0il seal guard AQ-AE773-10001 2
4 253698523526 07 8 & 90X 5. 3-26501-09004 0-ring 90X 5. 3-76501-09004 2
5 253698523527 i ) B #4854 AQ-HK2S3-00401 Left brake assy AQ-HK283-00401 1
6 253698523528 47 30liAQ-AET73-02051 Right axle AQ-AE 1
7 253698 9 HEERAQ-AETT3-02091 Connecting plate AQ-AE773-02091 1
3 253698523530 £ 1 By 8 4 HRAQ-HK253-00501 Right brake assy AQ-HK253-00501 1
9 25 531 Bk 3tiblSh ) A22A3-02051 Bolt (for 3t brake) A22A3-02051 12
10 253698523532 B BEAQ-AET73-02071 Brake Drum AQ-AE 2071 2
11 253698523533 $EHAQ-AET73-02081 Hub AQ-AE773-02081 2
12 253698523534 ERIM20 X 1. 5-B4223-00020B Nut M20X 1. 5-B4223-00020B 16
13 253698523535 £25303-02102B Bolt 25303-02102B 16
14 253698523536 SR RF23913-020418 Hub nut 23913-02041B 16
15 253698523537 5478 T 7K 32015 Bearing 32015 2
16 253698523538 145448 75-B5512-00075 Thrust washer 75-B5512-00075 2
17 253698523539 B RMT5 X 2-10T11-02030 Round nut M75X2-10T11-02030 4
18 253698523540 F A 42X & 55X 10-AQ-AT Skeleton oil seal & 42X & 55X 10-AQ-A 2
19 743 fHlIAQ-AET73-02051 Right axle AQ-AE773-02051 1
20 44 24453-020618 Half shaft bolt 24453-02061B 24




253698501004 5 5h##/DRIVE AXLE

EE/N0 GG /SN 2K Name HB™/QTY| A& iE/Remark
1 253698523543 ZETE AR 5EIRAQ-ATS33-02101BA Differential housing AQ-A7S33-02101BA 1
2 253698523544 A ke 2AQ-A7S33-02141 Half shaft gear pad AQ-A7S33-02141 2
3 253698523545 R HEAQ-ATS33-02121 Half shaft gear AQ-A7S33-02121 2
4 253698523546 IEHEHEAQ-16113-52121A Thrust washer AQ-16113-52121A 2
5 253698523547 AT R Ui HAQ-ATS33-02111 Planet Gear AQ-A7S33-02111 2
6 253698523548 [ FE4Y & 6 X 50-B3352-06050 Pin & 6X50-B3352-06050 1
7 i fEAQ-A7533-02151 Gear ring AQ-A7S33-02151 1
8 253698523550 B AQ-A7S33-02321 Lock plate AQ-A7S33-02321 6
9 2 551 FM12 X 1. 25 X 30AQ-G2FB3-82061 Bolt M12X 1. 25X 30AQ-G2FB3-82061 12
10 253698523552 RVIEREK7-6213 Bearing 7-6213 2




253698501005 4 #157 B/LIFT LEFT BRAKE

5 /N0 HG/SN g2 Neme $B®/QTY| 4 ik/Remark
A 253698523527 i ) B 38 54 AQ-HK2S3-00401 Left brake assy AQ-HK2S3-00401 1
1 253698523560 HRFEGB21-76 BoltGB21-76 2
2 253698523561 FIAECBIL-T6 Washer GB91-76 2
3 253698523562 [ 4%24433-700406 Glue plug 24433-70040G 2
4 253698523563 JEERAT24433 106G Spring pull rod 24433-70010G 2
5 253698523564 e 1)) 88 AR 8 RHK2S3-0041 11 Left brake base plate assy HK253-00411L 1
6 253698 5 T 4524433-701506 Hand tie rod Pin 24433-70150G 1
7 253698523566 7 Tl E HAT24433-701406-1 Left hand brake pull rod 24433-701406-L 1
8 25 567 3 B BERR T B R 23653-73021TC Brake Shoe with Friction Plate Assembly 23653-73021TC 1
9 253698523568 JE 5 #24433-700206 Press spring seat 24433-70020G 4
10 253698523569 J£3§24433-70030G Press spring 24433-70030G 2
11 253698523570 43%24433-700506 Tension spring 24433-70050G 1
12 253698523571 72 #R24433-701006-L Left pavl 24433-70100G-L 1
13 253698523572 Fr 41 #524433-700906-1. Left torsion spring 24433-70090G-L 1
14 253698523573 7 ) B 7 45 1 24433-T40006-L Left Clearance Regulator Assembly 24433-740006-L 1
15 253698523574 FREH L #24433-730006 Spring pulling device 24433-73000G 1
16 253698523575 ZEEALHE () 24433-700716-L Left return spring (rear) 24433-70071G-L 1
17 253698523576 5 [114:24433-700816 Guide block 24433-70081G 1
18 577 FEEIBEHRE (R 24433-700706-L Left return spring (front) 24433-70070G-L 1
19 25. 23578 TR 700606 Guide plate 24433-70060G 1
20 253698523579 JE B BN R Y B FE RS £1124433-T1001G-L |Left brake shoe with friction plate and spring pin assembly 24433 1
21 253698523580 il 7 5 226 73-72041 Brake sub Pump Assembly 22673-72041 1
22 253698523581 TR 4T24433-701106 Pavl Pin 24433-701106 1
23 253698523582 7 T4 B AT 24433-701206-1 Left hand brake push lever 24433-70120G-1 1
24 253698523583 FFAS S 24433-701706 Rod pin retaining ring 24433-701706 1
25 253698523584 ik H 1 24433-70160G Elastic gasket 24433-70160G 1
26 253698523585 #1424433-701306 Spring 24433-701306 1
27 253698523586 il B Y % 8k () 0C11246-14603 Brake Cable Assy (left)0C11246-14603 1




2536985010062 #157 B/LIGHT LEFT BRAKE

5 /N0 HG/SN g2 Neme $B®/QTY| 4 ik/Remark
A 253698523530 Al & A8 4 BAQ-HK2S53-00501 Light brake assy AQ-HK2S3-00501 1
1 253698523560 HRFEGB21-76 BoltGB21-76 2
2 253698523561 FIAECBIL-T6 Washer GB91-76 2
3 253698523562 [ 4%24433-700406 Glue plug 24433-70040G 2
4 253698523563 JEERAT24433 106G Spring pull rod 24433-70010G 2
5 253698523590 £ 1] 88 B 44 RHK2S3-0041 1R Light brake base plate assy HK2S3-00411R 1
6 253698 5 T 4524433-701506 Hand tie rod Pin 24433-70150G 1
7 253698523591 41 T EHAT24433-701406-R Light hand brake pull rod 24433-701406-R 1
8 25 567 3 B BERR T B R 23653-73021TC Brake Shoe with Friction Plate Assembly 23653-73021TC 1
9 253698523568 JE 5 #24433-700206 Press spring seat 24433-70020G 4
10 253698523569 J£3§24433-70030G Press spring 24433-70030G 2
11 253698523570 43%24433-700506 Tension spring 24433-70050G 1
12 253698523592 47 i/24433-701006-R Light pawl 24433-701006-R 1
13 253698523593 47 13%24433-700906-R Light torsion spring 24433-70090G-R 1
14 253698523594 45 1) B0 4 2% 8 AR 24433-740006-R Ligh Clearance Regulator Assembly 24433-740006-R 1
15 253698523574 FREH L #24433-730006 Spring pulling device 24433-73000G 1
16 253698523595 AR (J5) 24433-T00716-R Light return spring (rear) 24433-70071G-R 1
17 253698523576 5 [114:24433-700816 Guide block 24433-70081G 1
18 6 A EIRHSE Gif) 24433-700706-R Light return spring (front) 24433-700706-R 1
19 25. 23578 TR 700606 Guide plate 24433-70060G 1
20 253698523597 A ) B R B FE RS £1024433-T1001G-R|Light brake shoe with friction plate and spring pin assembly 2443 1
21 253698523580 il 4 5 B 226 73-72031 Brake sub Pump Assembly 22673-72041 1
22 253698523581 Hi£724433-701106 Pavl Pin 24433-701106 1
23 253698523598 41 T E) AT 24433-701206-R Light hand brake push lever 24433-70120G-R 1
24 253698523583 FFAS S 24433-701706 Rod pin retaining ring 24433-701706 1
25 253698523584 ik H 1 24433-70160G Elastic gasket 24433-70160G 1
26 253698523585 #1424433-701306 Spring 24433-701306 1
27 253698523586 il B Y 2 (47) 0C11246-24603 Brake Cable Assy (left)0C11246-14603 1




253698501007 #7# & &/WHEEL ASSEMBLY

5 /N0 /SN g2 Neme $B®/QTY| 4 ik/Remark
253613014001 YR He21x7-15 (CY-AQM £ L AEL0) Tire assembly 21x7-15(so0ild) 2 25C
253613015001 IRF)EE21x7-15 (CY-AQFMRIEAELD) Tire assembly21x7-15(environmentally) 2

A 253613016001 YREHE21x7-15 (CY-AQ B F i £.40) Tire assembly 21x7-15(so0ild) 2 25Gi4 3 /Optional
253613017001 IRF)EE21x7-15 (CY-AQFFRAUFAEL) Tire assembly21x7-15(environmentally) 2
253613014011 e a21x7-15 (R ETEAELD Tire 21x7-15(soild) 2 25C

. 253613014012 Ea21x7-15 GRHEEAELD) Tire 21x7-15(environmentally) 2
253613014013 Felh21x7-15 (B EHAELD Tire 21x7-15(soild) 2 2564 #/Optional
253613014014 FERG21xT-15 GRREHFAELD Tire 21x7-15(environmentally) 2

2 253613014010 SR (21x7-15-AQ) Rim assembly (21x8x15-AQ) 2 25C
253713011001 IR 21x8-15 (CY-AQE (4 JEIEE0) Tire assembly 21x8-15(soild) 2 32C
253713013001 B H:21x8x15 (CY-AQARIAELD) Tire assembly21x8-15(environmentally) 2

A 253713012001 R EE21x8-15 (CY-AQEE (i 1E50) Tire assembly 21x8-15(so0ild) 2 32Ci%k%/Optional
253713014001 B H21x8-15 (CY-AQFRFATELD) Tire assembly21x8-15 (environmentally) 2
253713011011 #h21x8x15 (REFALLD Tire 21x8x15(s0ild) 2 32C

. 253713011012 $Ih21x8x15 GREFEAELD Tire 21x8x15 (environmentally) 2
253713011013 #NH21x8x15 (REAAM LD Tire 21x8x15(s0ild) 2 3203%%¢/Optional
253713011014 $Ih21x8x15 GRAAELD Tire 21x8x15 (environmentally) 2

2 253713014010 S A (21x8x15-AQ) Rim assembly (21x8x15-AQ) 2 32C




2536985010084 # . 41% #/MOTOR INSTALLATION

B2 /N0 G/ B Name HB/QTY| 4 iz/Remark
1 257032511002 AR H50x30 Damping pad 4
2 910400100007 “F44EGBI7. 1-10-200HV Gasket GB97. 1-10-200HV 8
3 910300500005 BREFGBSSY. 1-M10-10 Nut GB889. 1-M10-10 8
4 253632521001 LA Gear pump 1
5 910100300039 $ZHRGB5783-M10x40-8. 8 Bolt GB5783 M10x40-8.8 4
6 255098513251 Gfdat (5 Encoder (HP) 1
7 253732010001 L (B2 3) HPB Motor (HP) 1

J5i%i14 253632521002



25369850100947 % # 57 % #/DRIVING BRAKING INSTALLATION

FE/N0 RIG/SN £ Neme BB/QTY| &ix/Remark
A 256811510005 [ Bl & il Service brake assembly 1 118
1 910100300010 BEAEGB5783-M6x16-8. 8 Bolt GB5783-M6x16-8.8 2
2 910400500005 R HEIGBI3-6 Spring washer GB93-6 2
3 910400100005 - HUEGBIT. 1-6-200HV Washer GB97.1-6-200HV 2
4 255011510003 A F Al D 163135 Axle ®16x135 2
5 910100300024 BEAEGB5783-M8x30-8. 8 Bolt GB5783-M8x30-8.8 1
6 256811511004 SRR B S AR Foot brake holder welding 1
7 911200100004 AR JB7940. 1-M10x1 grease fitting JB7940.1-M10x1 2
8 940500100006 HE5H 0 16x D 18x15-SF-1 Composite set ®16xP18x15-SF-1 1
9 910600600019 FFOH6BI1-2. 5x25 Cotter pin GB91-2.5x25 2
10 255011520010 Uik Damping pad 1
11 256811511002 IR A Brake pedal welded 1
12 251211521008 |41 Spring 1
13 255011520013 AR (0K Pedal (rubber) 1
14 910600700042 Hi5HCB882-B10x26x3. 2 Pin GB882-B10x26x3.2 1
15 256811521022 PEAT R Tappet connecting block 1
16 910300100007 HZHEGB6170-M10-10 Nut GB6170-M10-10 3
17 256811521021 T ZNFEHEAT Brake pump tappet 1
18 255011510007 Bl B R brake master cylinder 1
19 253611511009 Tl Brake steel pipe welding 1
20 253611511010 FEHIEAN Brake steel pipe welding 1
21 910100300038 BH2GB5783-M10x35-8. 8 Bolt GB5783-M10x35-8.8 2
22 911000600001 IESEQC/ T390~ (11-14) Hose clamp QC/T390-(11-14) 2
23 900200301005 RE9x2. 5 Tube 9x2.5 1
24 275011520020 EEIRTHE S Brake oil cup 1
25 256811511020 |z brftudie Brake fluid cup collar 1
26 910200200058 HRETGBT70. 1-M8x25-8. 8 Screw GB70.1-M8x25-8.8 1
27 910300100006 B2 REGB6170-M8-10 Nut GB6170-M8-10 2
28 910100300039 R FEGB5783-M10x40-8. 8 Bolt GB5783-M10x40-8.8 4
29 910400500007 i FALEGCBI3-10 Spring washer GB93-10 6
30 910400100007 FE4EIGBIT. 1-10-200HV Washer GB97.1-10-200HV 6




2536985010103z % #) 55 % %/PARKING BRAKING INSTALLATION

EE/N0 GG /SN 2K Name HB™/QTY| % i:/Remark

1 910100300035 $ZHRGB5783-M10x20-8. 8 Bolt GB5783-M10x20-8.8 2
2 910400500007 T EICBI3-10 Spring washer GB93-10 2
3 910400100007 T4 [EGBIT. 1-10-200HV Washer GB97. 1-10-200HV 2
4 256812021003 B (FH13)) Backing plate (Parking brake) 1
5 XG1801542747 Fll B Parking Brake 1
6 910400100005 44 [EGBIT. 1-6-200HV Washer GBYT. 1-6-200HV 1
7 910400500005 HTHLEGBI3-6 Spring washer GB93-6 4
3 910100300010 HRGB5783-M6x16-8. 8 Bolt GB5783-M6x16-8. 8




2536985010114 fa % ¥ A & R/STEERING GEAR AND INSTALLATION

A

NN —4

[

/ B
{ —/f/

B2 /N0 G/ B Name FB/QTY| & x/Remark
1 255015010007 AT The adjustable handle 1
9 910600400011 SR FERIGB8TY. 1-4x30 Elastic cylinder pin GB879. 1-4x30 1
3 255015020025 SRR Clamp holder screw sets 1
4 255015010002 Steering gear 185100 1
5 255015020019 B Locking block 1
6 910300300006 RRFGB6172. 1-M12-05 Nut GB6172. 1-M12-05 1
7 910100300057 #4CB5783-M12x70-8. 8 Bolt GB5783 M12x70-8.8 1
8 255015010001 1 R R Steering string assembly 1
9 255015010003 i 4 The steering wheel 1
10 910600700014 i41GB882-6x26x1. 6 Pin GB882-6x26x1. 6 1
11 910600600005 JF EIR46BI1-1. 6x10 Cotter pin GBY1-1.6x10 1
12 255015020002 [Ei 52 The fixed seat 1
13 255015010005 WA Adjust rod welding 1
14 255015020021 Vi1 AT Adjust the screw 1
15 911200100004 JHIAF JB7940. 1-M10x1 0il cup JB7940. 1-M10x1 1
16 940500200016 445 (HJH) © 16X D 18x16-SF-1 Composite set (shoulder) ®16x® 18x16-SF-1 2
17 255011510003 5 HEl 0 16x135 With trunnion®16x135 1
18 910400100005 44 [EGBY7. 1-6-200HV WasherGB97. 1-6-200HV 1
19 910400500005 i A E GBI3-6 Spring washerGB93-6 1
20 910100300009 IR FGB5783-M6x12-8. 8 Bolt GB5783 M6x12-8.8 1
21 910100300036 7 4CB5783-M10x25-8. 8 Bolt GB5783 M10x25-8.8 4
22 910400500007 FAFRAEGBI3-10 Spring washer gh93-10 4
23 910400100007 P EGBIT. 1-10-200HV Washer GBYT. 1-10-200HV 4
24 255015010004 SRRA Bracket welded 1

4 e A



2536985010124 fa#ft & % #/STEERING BRIDGE AND INSTALLATION

B2 /N0 G/ B Name FB/QTY| & x/Remark
253616011001 2. 5 i (AE774-30001-X3) ~ 58 (4 JEAE4L Steering axle (solid tire) 1
253616012001 2. 5UEE [ HF (AE774-30001-X4) ~FR R TEAELL Steering axle (Environment—friendly tire) 1

A 253616013001 2. 5tk (AE774-30001-X1) - (A TELL Steering axle (solid tire) i£ 3 /Optional
253616014001 2. 5UFE [ (AE774-30001-X2) ~FR (R4 B4 Steering axle (Environment-friendly tire)
1 253698526001 FHIAT3]4-32111 Kingpin A73J4-32111 1
P 253698526002 e [ S RAET74-32021 Left turn to joint assy AE774-32021 1
3 253698526003 Steering bridge is A7V94-10202 1
4 253698526004 Nut M5-B4133-000058 1
5 253698526005 Scerw B9997T-050208 1
6 253698526006 Scerw M5x12-B8030-050128 2
7 253698526007 {47 %iATV94-32121 Protection cover A7V94-32121 1
8 253698526008 e fi E RLAEATV94-10203 Angle locator A7V94-10203 1
9 253698526009 Kingpin top cover A7V94-32131B 1
10 253698526010 EHREATV94-10200 Seal washer A7V94-10200 1
11 253698526011 +DIATV94-102018 Cross D plate ATV94-10201B 1
12 253698526012 $4TM10x8-B8330-10008 Screw M10x8-B8330-10008 1
13 253698526013 FEEFIK 32X 040X 32-7-943/32 Bearing ®32X ®40X 32-7-943/32 4
14 253698526014 S I BRA A 7-198908P Bearing 7-198908P 2
15 253698526015 N FBEERM16 X 50-293686 Bolt M16X50-293686 8
16 253698526016 5 i L RATV94-30201 Steering Cylinder Assy A7V94-30201 1
17 253698526017 2 HM8X16-B0330-08016B Bolt MBX16-B0330-08016B 4
18 253698526018 Ll 3 HM6-Q700B06 Straight through nozzle M6-Q700B06 5
19 253698526019 #i#:8-B5050-000088 Spring washer 8-B5050-00008B 4
20 253698526020 JEAT4525RC4180000B Connecting rod Pin 25RC4180000B 4
21 253698526021 JEFFAETT4-320118 Connecting rod AE774-320118 2
22 253698526022 o 45H24C4-12003 Bush H24C4-12003 6
23 253698526023 Ji) 0 5745 il 7 Z-GE16ES Radial joint bearing Z-GE16ES 4
24 253698526024 90°_ S AEMEQ701B90 90° bent neck grease nozzle Q70190 3
25 253698526025 EA/47ATTT4-33011 Kingpin/right A7174-33011 1
26 253698526026 5 23654-32081 Tron case oil seal 23654-32081 3
27 253698526027 0% 123654-32161 0-ring 23654-32161 2




2536985010124 fa#ft & % #/STEERING BRIDGE AND INSTALLATION

5 /N0 /SN g2 Neme $®/QTY| & iE/Remark
28 253698526028 1) 1 A M 4422214-30321 Knuckle adjustment pad 22214-30321 4
29 253698526029 V4 Fis e 502 4TI 2 X 30-B8050-120308 [Screw M12X 30-B8050-12030B 2
30 253698526030 LRGN FiT BB 12-B4133-000128 Nut M12-B4133-00012B 2
31 253698526031 A R RAET74-32031 Right steering knuckle assy AE774-32031 1
32 253698526032 UL 54 1 75x100x 10-DZ6301-07523 U-ring 75x100x10-D7631-07523 2
33 253698526033 47 14 & 7-30210 Bearing 7-30210 2
. 253698526034 SLO R CRETAELD AETT4-40331 Solid tire assembly (no pattern) AE774-40331 2 253616011001
253698526035 # I 16x6x10. 5 (R ETEIEL) £3230-60030 Tire 16x6x10.5(no pattern)Z3230-60030 2 pigl
31 253698526041 TSRS Ui B R RFEAEL0 AET74-40341  [Solid tire assembly (no pattern-Environment)AE774-40341 2 253616012001
253698526042 IR 163610, 5 GREFEAEL0) 23230-60030{ Tire 16x6x10.5(no_pattern-Environment)Z3230-60030B 2 Pl
31 253698526043 TSRS O R GRMEAIES0 AET74-40321 |Solid tire assembly (pattern-Environment)AE774-40321 2 253616014001
253698526044 IR 16x6x10. 5 GREATIELD 23200-600{Tire 16x6x10. 5 (pat tern-Environment) Z3200-600308 2 Pl
31 253698526045 LOEEE CBEFRL0 Solid tire assembly (pattern-Environment) 2 253616013001
253698526046 | 9.0kl 16x6x10. 5 CEEATELD) Tire 16x6x10. 5 (pattern—Environment) 2 T
35 253698526036 [5] #f 7 Tl 7K 2-30208 Bearing 7-30208 2
36 253698526037 S 31X & 62X4-62774-30711 Washer ¢ 31X d62X4-62774-30711 2
37 253698526038 RS2 BM30X2-A21B4-32311 Slotted nut M30X2-A21B4-32311 2
38 253698526039 {46, 3x50-B3010-6P350 Pin 6. 3x50-B3010-6P350 2
39 253698526040 SRk A24K4-32061 Hubcap A24K4-32061 2




2536985010134 & #% 42/STEERING CYLINDER

5 /N0 /SN g2 Neme $®/QTY| & iE/Remark
A 253698510007 HE B (R LD Sealing part maintenance package (steering cylinder) 1
1 A i FEAT R Piston rod assembly 1
2 A L Cylinder cover 2
3 A Bk Dust ring 2
4 A A U rin 2
5 A o 0-ring 2
6 A Al O-ring 1
7 A SRR Support ring 1
8 A LR R Cylinder assembly 1
9 A LGRS Bearing 2




253698501014 4 # & # % % /SEAT COVER MOUNTING

B2 /N0 G/ B Name H®/QTY| 4 iz/Remark
1 253621011002 i Facad Welding of box cover 1
940400100027 350N (D620) Gas spring 350N (D620) 1 25C
2 940400100035 | “{#3500N (D620) Gas spring 500N (D620) 1 32¢
3 910300500004 HAEEGB8BY. 1-M8-10 Nut GB889. 1-M8-10 2
255037510002 JERFBE1-1BC (hif) Seat BF1-1BC (STD.) 1
4 255037510003 RS (RFIE L) Seat (comfort) 1 i %¢/Optional
255037510004 JRERS (AR Seat (Vibration) 1 i% #/Optional
5 910700900001 4 ARG 1 2F Bearing GB9163-GE12E 2
6 255021010006 R () Hinge bracket (right) 1
7 255021020043 [ s a4 Bolt 2
8 255021010005 B () Hinge bracket (left) 1
9 255021020045 JERR Wire plate 2
10 255021020054 e A Adjust the gasket 2
11 910400100006 S-S EIGBYT. 1-8-200HV Washer GB97. 1-8-200HV 1
12 910400500006 i A E GBI3-8 Spring washer GB93-8 4
13 910100300024 H2GB5783-M8x30-8. 8 Bolt GB5783 M8x30-8.8 4
14 940400100031 T 500N (D620) - 8l Air spring 500N (D620)- self locking 1
15 910300500003 $1}GB88Y. 1-M6-10 Nut GB889. 1-M6-10 2
16 255021020020 i F The shake handshandle 1
17 910200500053 RETGB818-M6x20-1. 8 Screw GB818-M6x20-4. 8 2
18 252121011007 4032377 1B Hg 341 The 1id lock 1
19 910200300011 BETGBT0. 2-M5x10-4. 8 Screw GB70.1 M5x10-4.8 4
20 255021020046 PRy &35 To protect the coil 1




2536985010152 %44 % $/SIDE PANEL INSTALLATION

B2 /N0 G/ B Name H®/QTY| 4 iz/Remark

1 941100100001 RETMBX12-8. 8 Screw M8x12-8.8 2

2 941100100009 Z£TM6X12-8. 8 Screw M6x12-8. 8 8

3 940400400002 BRI RIME -t (2-4) Nut M8-t (2-4) 2

4 255021020064 SCHE (AR Hanger 1

5 253621011003 b EE () Side plate 1 25C

- 253721011003 MR A (3T) Side plate 1 32C

6 940600100005 N D 18x3 Spring washer GB93-6 1

7 255021020062 S (AR Screw GB70. 1 M6x16-8. 8 1

8 21011017 |l () Side plate 1 25¢
253721011017 MR () Side plate 1 32C

9 505621520041 it A FL2 Vent (right) 1

10 253621011015 ARG Hook welding 2

11 505621020004 ZEP R D 15x D 6x10 Damping pad 2

12 505621510004 JERSLELF2 Vent (left) 1




2536985010164 % ¥ £ H/INSTRUMENT COVER INSTALLATION

5 /N0 HG/SN g2 Neme $B®/QTY| 4 ik/Remark
1 940400400001 R HEEEM6-L (2-4) Nut M6 6
2 253621511006 HRURE (47) Cover assembly 1
3 910400200002 6 Washer GBY7. 1-6-200HV 4
4 941100100009 H2ETM6x12-8. 8 Screw M6x12 6
5 253610021001 X3 5 (25M) Instrument mask 1
6 255010020005 W% Cover 1
7 255010020006 i Cover 1
3 255010020004 AR Cover 1
9 253621511004 SRR () Cover assembly 1




253698501017 -F 8 & & % %/BALANCE WEIGHT AND MOUNTING

B2 /N0 G/ B Name H®/QTY| 4 iz/Remark
1 910100100101 IR FGB5782-M24x120-8. 8 Bolt GB5782 M24x120-8.8 2
2 910400500013 I GBY3-24 Spring washer GB93-24 2
3 255023020007 [ ©60x  25x8 Washer ®60xP25x8 1
4 251223021005 #25] # (BNS15) Traction plug 1
5 910601000002 Bi#i6B4329-5x105 Lockpin GB4329-5x105 1
. 253623021001 P44 8 (C25) Balance weight M25 1 25C
° 253723021001 P (C32) Balance weight C32 1 32
7 255023020006 VA (A L) Adjustment pad 2
8 941100100009 BEETMEX12-8. 8 Gasket ®60X P 25X8 2
9 253623011002 J& RIACE A A Rear Balance weight 1
10 253623011001 AR Front Balance weight 1
11 256523021006 [ Decorative cover 2
12 910300500006 L AFGBSSY. 1-M12-10 Nut GB889. 1-M12-10 5
13 910400200005 CHEGBY6. 1-12-200HV Washer GB96. 1-12-200HV 6
14 910100300051 7 4CB5783-M12x35-8. 8 Bolt GB5783 M12x35-8.8 5
15 910400200004 JCHEGBY6. 1-10-200HV Washer GB96. 1-10-200HV 1
16 910400500007 3 BIGBI3-10 Spring washer GB93-10 4
17 910100300036 $H2GB5783-M10x25-8. 8 Bolt GB5783 M10x25-8.8 1
18 253623021025 U [ 5 e Bracket 2




253698501018 83444 % #/FOOT PEDAL

B2 /N0 G/ B Name H®/QTY| 4 iz/Remark
1 253618021005 Hi bR A (250) Floor rubber pads 1
2 941100100001 #25TM8X12-8. 8 Screw M8x12-8.8 4
3 252118021016 B IRR (20047) Anti-skid pedal 1
4 253618011001 RSB & Floor welding (front) 1
5 253618011002 SRR & Floor welding (rear) 1
6 255018021006 AR Anti-skid pedal 1




253698501019 5 & $/HYDRAULIC

EE/N0 $ihG/SN R Name HB//QTY| & iE/Remark
1 253623521008 R (90 ) 8-1.800-1SC-24° Hydraulic Tube Assembly (90° )8-1800-1SC-24° 1
2 253623521007 T R (1) 8-1650-15C-24° Hydraulic Tube Assembly 8-1650-1SC-24° 1
3 251223510003 3k (BE %) 6-G1/4—M14x1. 5-24 Connector (lock bend)6-G1/4 M14X1.5-24 ° 2
4 251223520007 3k (H)6-G1/4—M14x1. 5-24° Connector (straight)6-G1/4 M14X1.5-24 2
5 253623521005 R EUK (90° ) 10-1.2300- 1S Hydraulic Tube Assembly (90° )10-12300-1SC-24° 1
6 253623521006 UK UK (90° ) 10-1.2050- Hydraulic Tube Assembly (90° )10-L2050-1SC-24° 1
7 282323520008 3k (BE D) 10-M20x1. 5-M16x1. 5-24° Connector (lock bend) 10-M20X1. 5-M16X1. 5-24° 3
3 255023510008 3% (Bi5E %) 11-M20x1. 5-0 Connector (lock bend)11-M20x1. 5-0 1
9 25 21011 UK 8K (90° ) 8-L1250-1SC-24° Hydraulic Tube Assembly (90° )8-L1250-1SC-24° 1
10 253623521010 SR R (90° ) 8-1700-1SC-24° Hydraulic Tube Assembly (90° )8-L700-1SC-24° 1
11 253623521009 R 4k (FD) 8-1500-1SC-24 Hydraulic Tube Assembly 8-L550-1SC-24° 1
12 253623521010 SR 5K (90° ) 15-1950-25C-24° Hydraulic Tube Assembly (90° )15-1950-25C-24° 1
13 253623521001 FEE R Return oil hose (behind) 1
14 251223520035 53k (Bi5E ) 12-61/2-M22x 1. 5-24° Connector (lock bend)12-G1/2-M22X1. 5-24° 1
15 950800200002 W Pump 1 25C
15 253723512006 e Pump ! s2¢
16 255023510005 ek () 2) 25-G1- D 32 Joint (to bend)25-G1-®32 1
17 911000600006 Hose hoops QC/T390- (40-45) 2
18 256523520013 Rubber hose (0il absorption) 1
19 900200401001 Return oil hose 23X5 2560
20 911 Hose_hoops QC/T390- 2
21 911000600004 I4#QC/ T390~ (34-38) Hose hoops QC/T390-(34-38) 4
22 253623511020 S 5l External oil return filter 1
23 253623521002 =R G Return oil hose (front) 2
24 255023520033 3% (F) 8-M20x1. 5-M16x1. 5-24° Connector (straight) 8-M20X1. 5-MI6XL. 5-24° 6
25 251223510012 3% (S38) 7-2xM14x1. 5-M16x1. 5-24° Connector (tee) 7-2XM14X1. 5-M16X1. 5-24° 2
26 282323520007 $e3k (BET) 12-M20x1. 5-M22x1. 5-24° Connector (lock bend) 12-M20x1. 5-M22x1. 5-24° 1
27 253623521012 SRER B (90° ) 10-1.1320-15C-24° Hydraulic Tube Assembly (90° )8-1.1320-1SC-24° 1
28 282323520007 3k (B2 ) 12-M20x1. 5-M22x1. 5-24° Connector (straight) 15-M20X1. 5-M22X1. 5-24° 1
29 251223520034 %3k (H) 8-2xM16x1. 5-24° Connector (straight)-2xM16X1.5-24° 1
30 253623521013 3 (BUEE) 6-M12x1. 5-M14x1. 5-60° Connector (lock bend) 6-M12X1.5 — MI14X1.5 —60° 1




253698501019 5 & $/HYDRAULIC

5 /N0 /SN g2 Neme $®/QTY| & iE/Remark
31 251223520030 B3k () 15-M22x1. 5-M22x1. 5-24° Connector (straight) 15-M22X1. 5-M22X1. 5-24° !
32 251223520034 %% (B) 8-2xM16x1. 5-24° Connector (straight)8-2XMI6X1.5-24° 2




253698501020 % 583 & I # 8 (= B)/MUL TI-WAY REVERSING VALVE CONTROL(TWO)

15

16

14

B2 /N0 G/ B Name H®/QTY| 4 iz/Remark
1 256824511002 % i I (23K HL 1R ZSX) Multi way valve (two) solenoid valve 1
2 910100400006 #2kCB5786-M10x1. 25x40-8. 8 Bolt GB5786-M10x1. 25x40-8.8 4
3 910400500007 FIAMCBIZ-10 Spring washer GB93-10 8
4 910400100007 ¥4 GB97. 1-10-200HV Washer GB97. 1-10-200HV 12
5 941100800001 Hi#B4. 75x20-c1B Pin B4. 75x20-c1B 4
6 910600600011 JFA456B91-2x12 Cotter pin GB91-2x12 1
7 252124520002 XA (RAFF) Support (stem) 1
3 910100300037 $H2GB5783-M10x30-8. 8 Bolt GB5783 M10x30-8.8 1
9 910300100007 2 RFGB6170-M10-10 Nut GB6170-M10-10 4
10 255024510009 5 FLfil 0 16x168 With trunnion ®16x168 1
11 910400500005 i A EGBI3-6 Spring washer GB93-6 1
12 910200200032 ETGBT0. 1-M6x10-8. 8 Screw GB70.1 M6x10-8.8 1
13 253524520010 FHAER (2TH) Handle ball (1ift) 1
14 253524520009 FHAER (5URH Handle ball (tilt) 1
15 253624511002 BOFRS G2 Joystick welding(lifting) 1
16 253624511003 ) Joystick welding(tilt) 1
17 940500100006 54545 D 16x P 18x15-SF-1 Composite set ®16x®18x15-SF-1 4
18 256824520003 HEHEAT Connecting rod 2
19 910300100006 #RFGBE170-M8-10 Nut GB6170 M8-10 2
20 255025020003 3k joint 2
21 253524520014 SR UTRETER) Bracket (travel switch) 2
22 255024520028 fi145 © 29x D 16x38 Shaft_sleeve ®29x d16x38 2
23 255098514001 AL IRIDC24V Solenoid valve DC24V 1




253698501021 % 5 48 &y A $k 4 (ZH)MUL TI-WAY REVERSING VALVE CONTROL(THREE)

16

13

17

11

18

B2 /N0 G/ B Name H®/QTY| 4 iz/Remark
1 256825011002 % i I (BIK HL I ZSX) Multi way valve (three) solenoid valve 1
2 910100400006 #2kCB5786-M10x1. 25x40-8. 8 Bolt GB5786-M10x1. 25x40-8.8 4
3 910400500007 FIAMCBIZ-10 Spring washer GB93-10 8
4 910400100007 ¥4 GB97. 1-10-200HV Washer GB97. 1-10-200HV 12
5 941100800001 Hi#B4. 75x20-c1B Pin B4. 75x20-c1B 6
6 910600600011 JFA456B91-2x12 Cotter pin GB91-2x12 6
7 252124520002 XA (RAFF) Support (stem) 1
3 910100300037 $H2GB5783-M10x30-8. 8 Bolt GB5783 M10x30-8.8 1
9 910300100007 2 RFGB6170-M10-10 Nut GB6170-M10-10 4
10 255024510009 5 FLfil 0 16x168 With trunnion ®16x168 1
11 910400500005 i A EGBI3-6 Spring washer GB93-6 1
12 910200200032 ETGBT0. 1-M6x10-8. 8 Screw GB70.1 M6x10-8.8 1
13 253524520010 FHAER (2TH) Handle ball (1ift) 1
14 253524520009 FHAER (5URH Handle ball (tilt) 1
15 253525020002 FHiEk (B A1) Handle ball (belonging to 1) 1
16 253624511002 T E GETH) Joystick welding(1ifting) 1
17 253624511003 RS (iRD Joystick welding(tilt) 1
18 253625011004 OIS (B RD Joystick welding(tooll) 1
19 940500100006 54545 9 16x P 18x15-SF-1 Composite set®16x®18x15-SF-1 6
20 256824520003 AT Connecting rod 3
21 910300100006 #RFGBE170-M8-10 Nut GB6170 M8-10 3
22 255025020003 3k Jjoint 3
23 253524520014 SR UTRIFR) Bracket (travel switch) 3
24 255023520033 %3 (1) 8-M20x1. 5-M16x1. 5-60° Joint (straight) 8-M20x1.5-M16x1.5-60° 2
25 255024520028 A4S @ 29x D 16x38 Shaft sleeve ®16x®29x38 1
26 255098514001 FLREIRIDC24V Solenoid valve DC24V 1




253698501022 % 58 ¥ & I # 8 (W BE)MUL TI-WAY REVERSING VALVE CONTROL(TOUR)

18 14 A9

15

EE/N0 GG /SN 2K Name HB™/QTY| A& iE/Remark
1 256825511002 % i I (430K HL 1R ZSX) Multi way valve (four) solenoid valve 1
2 910100400006 B2HEGB5786-M10x1. 25x40-8. 8 Bolt GB5786-M10x1. 25x40-8.8 4 CE#Hi
3 910400500007 FIAMCBIZ-10 Spring washer GB93-10 8
4 910400100007 ¥4 GB97. 1-10-200HV Washer GB97. 1-10-200HV 12
5 941100800001 Hi#B4. 75x20-c1B Pin B4. 75x20-c1B 8
6 910600600011 JFA456B91-2x12 Cotter pin GB91-2x12 8
7 252124520002 XA (RAFF) Support (stem) 1
3 910100300037 $H2GB5783-M10x30-8. 8 Bolt GB5783 M10x30-8.8 1
9 910300100007 2 RFGB6170-M10-10 Nut GB6170-M10-10 4
10 255024510009 5 FLfil 0 16x168 With trunnion ®16x168 1
11 910400500005 i A EGBI3-6 Spring washer GB93-6 1
12 910200200032 ETGBT0. 1-M6x10-8. 8 Screw GB70.1 M6x10-8.8 1
13 253524520010 FHAER (2TH) Handle ball (lift) 1
14 253524520009 FHAER (5URH Handle ball (tilt) 1
15 253525020002 FHiEk (B A1) Handle ball (belonging tol) 1
16 253525520002 FHER (8 F.2) Handball (belonging to 2) 1
17 253624511002 BOFRS G2 Joystick welding (1ifting) 1
18 253624511003 N ) Joystick welding (tilt) 1
19 FEPFFES (JBHED) Joystick welding (tool 1) 1
20 NS (B A2) Joystick welding (kit 2) 1
21 940500100006 54545 9 16x P 18x15-SF-1 Composite set ®16x®18x15-SF-1 8
22 253624520003 HEREAT Connecting rod 4
23 910300100006 $EAFGBE170-M8-10 Nut GB6170 M8-10 4
24 255025020003 % Jjoint 4
25 253524520014 SH (TR R) Bracket (travel switch) 4
26 255023520033 %3k (H) 8-M20x1. 5-M16x1. 5-60° Joint (straight)8-M20x1. 5-M16x1. 5-60° 4
27 255098514001 HLEIRIDC24V Solenoid valve DC24V 1




253698501023 T i # % I & % H/WORK TANK INSTALLATION AND INSTALLATION

5 /N0 /SN g2 Neme $®/QTY| & iE/Remark
1 281219021011 RS SRR 0il ruler plug assembly 1
2 253719011002 FR A Lid welded 1
3 255019020013 W HH204x134x1. 5-R Gasket 204x134x1.5-R 1 24. 10. 24%(255019020003
4 255019010004 Mesh filter 1
5 253719011001 Tank welding 1
6 253519010005 I 45HS0403 Breather 1
7 255019020015 Jii #EM20x1. 5 Drain plug M20x1.5 1
8 910400100006 V- HEIGBIT. 1-8-200HV Washer GB97. 1-8-200HV 8
9 910400500006 Spring washer GB93-8 8
10 910100300022 B H:GB5783-M8x20-8. 8 Bolt GB5783 M8x20-8.8 8




253698501024 % % % K./FRAME ASSEMBLY

B2 /N0 G/ B Name H®/QTY| 4 iz/Remark
1 253621511001 YRR £ (250) Frame welded 1 25C
1 253721511001 AR (320) Frame welded 1 32
2 253621511004 A ) Cover plate welding (left) 1
3 910400200004 KHEGBI6. 1-10-200HV Washer GB96. 1-10-200HV 3
4 910400500007 A HEIGBI3-10 Washer GB93-10 9
5 910100300037 $2HRGB5783-M10x30-8. 8 Bolt GB5783 M10x30-8.8 3
6 253621511009 ARG Instrument frame welding 1
7 940801500001 M6 2 R nut M6 1
8 253621511006 HbE A () Cover plate welding (right) 1
9 941100100009 4TM6x12-8. 8 Screw M6x12-8. 8 7
10 253621521081 45 45SB-35 Bushing 1
11 253621511031 PN Bushing 5
12 253621521084 145 45SB-50 Bushing 1
13 253621521087 FEM AR 4 (B TIR) Battery damping pad (lead acid) 4
14 910200400017 #5TGBT0. 3-M6x16-8. 8 Screw GB70.3 M6x16-8.8 8
15 910600700041 4GB882-B16x120x4 Pin GB882-B16x120x4 2
16 910600600023 JF FIH46B91-3x40 Split pin GB91-3x40 2
17 910200200075 $ETGBT0. 1-M10x20-8. 8 Screw GB70. 1 M10x20-8. 8 6
18 910400100007 P #[lGB7. 1-10-200HV Washer GBY7. 1-10-200HV 6
19 25! 521097 FEBR A S 4 Battery limit bracket 2
20 940400400002 IR RS-t (2-4) Nut M8-t (2-4) 3
21 941100100001 ETN8X30-8. 8 Screw M8x30-8. 8 4
22 253621511007 FEMBR A Left side plate welding 1 25C
22 253721511007 Ly Left side plate welding 1 s2¢
23 253621521095 17T BR A SR Side door limit support plate 2
24 253621521088 R Sealing strip 2
25 253621521096 LR Motor guard 1
26 253621511008 AR LA Right side plate welding 1 25C
26 253721511008 AR & Right side plate welding 1 32¢
27 251222021078 FLIESKT-30 Stopple (SKT-30) 2
28 253621521080 PR AR () Wire guard sleeve fixing plate (large) 1




253698501024 % % % K./FRAME ASSEMBLY

5 /N0

HG/SN

£

Neme

F/QTY|

4 iz/Remark

253621521089

LU

Motor hole cover

1




2536985010254 TR & K A/TOP GUARD ASSEMBLY

B2 /N0 G/ B Name H®/QTY| 4 iz/Remark
1 256822021029 AN 3SR (300445 50) Right headlamp bracket (30Q) 1
2 910400100006 “F44[EGB9I7. 1-8-200HV Washer GB97. 1-8-200HV 4
3 910400500006 FIHAMECBIZ-8 Spring washer GB93-8 6
4 910200200057 HRETGB70. 1-M8x20-8. 8 Screw GB70. 1 M8x20-8. 8 6
5 256822021030 FERAT 4R (30Q22 70) Left headlamp bracket (30Q) 1
6 253622011001 PR The top guard is welded together 1 25C
5 6 6 253722011001 PSR The top guard is welded together 1 32¢
7 255022020002 B — (R4 Protective cover 2 1
8 255056510001 SRR Back handle 1
9 910400500005 A E GBI3-6 Spring washer GB93-6 2
10 910200200036 $E5TGBT0. 1-M6x20-8. 8 Screw GB70.1 M6x20-8.8 2
7 11 252022020050 75 HAE LR AR Protective tape 1
12 255022020004 AT 2k Protective tape 2
13 255022020001 Bd i — (R4 Protective cover 1 1
14 910400100008 P # [l GB97. 1-12-200HV The flat washer GBY7.1-12-200HV 4
15 910400500008 HEEHEGBIZ-12 Spring washer GB93-12 8
16 910200200098 $E5TGB70. 1-M12x30-8. 8 Screw GB70.1 M12x30-8.8 4
17 253522020024 FLIE30 Cover 30 1
18 255022020029 FED Handle 1
19 910400200005 CHEGBY6. 1-12-200HV Big washer GB96. 1-12-200HV 1

20 910100300051 H2HEGB5783-M12x35-8. 8 Bolt GB5783 M12x35-8.8 4




2536985010314 %3 £/TILT CYLINDER-25C
5 /N0 /SN Neme g2 FB/QTY| F¥/Remarks
A 253620510001 0il cylinder (L) ®70x®32x121(6/8) AT (TL) D70x D 32x121 (6/8) 1 H<3700,Left
A 253620510002 0il cylinder(TL) ®70x®32x103(6/6) L (TL) ©70x P 32x103 (6/6) 1 3700<H<=
A 253620510003 0i1 cylinder (TL) ®70x®32x78 (3/6) AL (TL) ©70x 32x78 (3/6) 1 5000<H,Left
A 253620510004 0il cylinder (TR) ®70x®32x121(6/8) JHiEL (TR) ©70x D 32x121 (6/8) 1 H=<3700,Right
A 253620510005 0il cylinder (TR) ®70x®32x103 (6/6) L (TR)  70x ©32x103 (6/6) 1 3700<H<
A A 253620510006 0il cylinder (TR) ®70x ®32x78 (3/6) JHL (TR) ©70x D 32x78 (3/6) 1 5000<H,Right
B B 252198510006 Seal kits (tlited cylinder) HE MBI (R 2
1 A Grease mouth 71/8 Ll A ARz 1/8 2
g/@ 2 A Earring HIF 2
| 3 A Bearing GE30ES KA HI7AGE30ES 2
ll/é 4 A Circlip 47 P47 2
/# 5 A Nut M14 IR REM14 2
15 6 A Washer14 114 2
”/¢ 7 A Bolt M14x55 M1 455 2
16 8 A Piston body assembly IR R 2
- 9 A Yx seal ring YxH 2
9 T vlﬁ/gT 10 A Support ring S A& FRD63x20x2. 5 2
T ! 11 A Dust ring UENC] 2
10 18 12 A Circlip 52 40852 2
\§,5 13 A Circlip 3 2
g\é 14 A Catch 48x30x3 +4/748x30x3 2
1 15 A Useal ring 48x30x10 U T 2
16 A Guide sleeve FlE 2
17 A 0 seal ring 63x3. 1 [V g 2
18 A Bearing 3025 7K 3025 2
19 A Cylinder barrel assembly L SR 2
20 A Bearing 3040 &3040 2
2536985010314 48 i &/TILT CYLINDER-32C
FFE/NO SifB/SN Name g2 Bm/QTY| F¥/Remarks
A 253720510001 | Oil cylinder(TL)®80x$35x121(6/8) T (TL)PBOXP35x121(6/8) 1 H<3700,Left
A 253720510002 Oil cylinder(TL)®80xdP35x103(6/6) L (TL)PBOxD35x103(6/6) 1 700 <H=5000, Left
A 253720510003 | Oil cylinder(TL)®80x$35x70(3/5) T (TL)PBOXP35X70(3/5) 1 5000<H,Left |
A 253720510004 [ Qil cylinder(TR)®80xd35x121(6/8) il T(TR)®8OXP35x121(6/8) 1 H=<3700,Right I
A 253720510005 | Oil cylinder(TR)P80xP35x103(6/6) i T (TR)PBOXP35x103(6/6) 1 [700<H<5000,Right
A A 253720510006 | Oil cylinder(TR)P80x$35x70(3/5) 5L (TR)D8OxD35x70(3/5) 1 5000<H,Right
B B 256198510006 Seal kits (tlited cylinder) FEIHEFEAL(BURHEL) 2
1 A Grease mouth Z1/8 HEEZ1/8 2
2 A Earring HiH 2
3 A Bearing GE30ES K Hii7RGE30ES 2
11 4 A Circlip 47 FHRE47 2
5 5 A Nut M14 B4 2
7/<b 6 A Washer14 14 2
1 7 A Bolt M14x55 BEM14x55 2
16 = 3 a Piston body assenbly R 2
: YH/CD 9 A Yx_seal ring VR 2
g\@ g/@ 10 A Support ring S RFRD63x20x2. 5 2
0 1 | 11 A Dust ring R 2
2 12 A Circlip 52 Pil52 2
! 13 A Circlip Pl 2
1 14 A Catch 48x30x3 F4Fr48x30x3 2
15 A Useal ring 48x30x10 U 2
16 A Guide sleeve FE 2
Zgé 17 A 0 scal ring 63x3. 1 O 2
18 A Bearing 3025 AN Bl & 3025 2
19 A Cylinder barrel assembly LT 2
20 A Bearing 3040 AN Bl &3040 2




253698501032 X/Fork
5 /N0 /SN Neme g2 FB/QTY| F¥/Remarks

940100100008 Fork 120x40x1070 A4 1T AT 3% X 120x40x1070 9 B8 /Inc.1-2
940100100010 Fork 120x40x1150 He4 [LABLB% X 120x40x1150 2 25C
940100100009 Fork 120x40x1220 i 1TARI T X 120x40x1220 2 25C
940100100011 Fork 120x40x1370 He4 [LABLB% X 120x40x1370 2 25C
940100100012 Fork 120x40x1520 SR 1A% 1% . 120x40x1520 2 25C
940100100030 Fork 120x40x1820 He4A [TABL 3% X 120x40x1820 2 25C

A 940100100037 Fork 120x40x1100 FE T A% 1% X 120x40x1100 2 25C
940100100036 Fork 120x40x920 4 1A B 120x40x920 2 25C 194010010001 Fork 125x45] HE411IA% % 2 A& /nc.1-2
940100100044 Fork 120x40x1970 Hel 1TAK 5% X 120x40x1970 2 25C 1940100100014 Fork 125x45{:#ITA% 1 2 32C
940100100046 Fork 120x40x1670 4 1A H 120x40x1670 P 25C 1940100100018 Fork 125x45{H: HITIAR 1 2 32C
940100100121 Fork 120x40x1200 He 1TAK 5% X 120x40x1200 2 25C [94010010001¢Fork 125x45{H:#ITIA% 1 2 32C
940100100135 Fork 120x40x1000 He44 [TAKL 5% X 120x40x1000 2 25C 1940100100017 Fork 125x45{# #ITIA% £ 2 32C
940100100136 Fork 120x40x1600 He 1TAK 5% X120x40x1600 2 25C 940100100038 Fork 125x45{ H:#ITA% 1 2 32C
940100100013 |Fork 125x45x1070 HEHIIAR 1 X 125x45x1070 2 B&/Inc.1-2 A 1940100100034 Fork BERIINL 2 32C
940100100014 |Fork 125x45x1150 HEHTIIAR 1 X 125x45x1150 2 32 [94010010004]| Fork L HEEITIAR 1 2 32C
940100100015 Fork 125x45x1220 AR 5% X 125x45x1220 2 32C HEHEREHEEIH Fork | HEEIIARY B2 2 32C
940100100016 |Fork 125x45x1370 HEHTIIAR 1 X 125x45x1370 2 32 HHEHRE I Fork L HEEITIAR 1 2 32C
940100100017 Fork 125x45x1520 HEAITIAK B X125 520 2 32C BRI Fork 5{HEITIAR B 2 32C

N 940100100035 |Fork 125x45x1970 HEHTIIAR 1 X 125x45x1970 2 32 HHEHREHIE Fork 5 HEHITIAR 1% 2 32C
940100100039 Fork 125x45x1820 AR B X 125x45x1820 2 32C
940100100041 Fork 125x45x1670 FERITIAZ 3 X 125x45x1670 2 32C
940100100088 Fork 125x45x920 HEFTIIA 5% X 125x45x920 2 32C
940100100102 Fork 125x45x2200 FEAITIAZ B X 125x45x2200 2 32C
940100100101 Fork 125x45x2440 HEHITIAZY 5 X 125x45x2440 2 32C
940100100122 Fork 125x45x1200 FEAITIAZ B X 125x45x1200 2 32C

1 A Fork body Uk 2 A

2 253098514101 Lift pin assembly PR 2




2536985010337 %-25C (=44 § W)/Mast (three stage full free lift)-25C

5 /N0 /SN Neme g2 FB/QTY| F¥/Remarks

1 910100200012 Bolt GB5785-M14x1.5x70-8. 8 BHGB5785-14x1. 5x70-8. 8 4

2 910400500009 Washer GB93-14 FEREOBI3-14 4

3 256844021014 Bearing cover T 2

4 254144020063 Bearing bush BEL L8 2

5 911200100004 0il Cup JB7940. 1-M10x1 IFFIB7940. 1-M10x1 2

6 253644511041 Outer mast 3600 SRIIAUR B 3600 1 H=3600
6 253644511042 Outer mast 4000 SRTIAEIR £ 4000 1 H=4000
6 253644511043 Outer mast 4350 SRTAERA 4350 1 H=4350
6 253644511044 Outer mast 4500 SRS 4500 1 H=4500
6 253644511045 |Outer mast 4800 ShITAALE 4800 1 H=4800
6 253644511046 Outer mast 5000 SHT4EA 5000 1 H=5000
6 253644511047 Outer mast 5500 SMTHE A 5500 1 H=5500
6 253644511048 Outer mast 6000 SHT4EA 6000 1 H=6000
6 253644511049 |Outer mast 6500 ShITALE 6500 1 H=6500
7 255044010057 Axle ®30x82 5 FEl 0 30x82 2

8 910400500007 Washer GB93-10 A EGBI3-10 16

9 910100300035 Bolt GB5783-M10x20-8.8 2 HCB5783-M10x20-8. 8 4

10 253644513001 Middle mast 3600 TS 3600 1 H=3600
10 44513002 Middle mast 4000 TR 4000 1 H=4000
10 253644513003 Middle mast 4350 RS 4350 1 H=4350
10 253644513004 Middle mast 4500 TIIARE 4500 1 H=4500
10 253644513005 Middle mast 4800 AR S 4800 1 H=4800
10 253644513006 Middle mast 5000 AR L 5000 1 H=5000
10 253644513007 Middle mast 5500 TS 5500 1 H=5500
10 253644513008 Middle mast 6000 TSRS 6000 1 H=6000
10 253644513009 Middle mast 6500 HTAUR S 6500 1 H=6500
11 253644520020 Washer ®45x®36x0. 2 P D 45x 9 36x0. 2 6 R
11 253644520021 Washer ®45x®36x0. 5 [ @ 45x D 36x0. 5 6 I
11 253644520015 Washer ®45x®36x1 P D 45x D 36x1 6 R
12 940200100051 Roller ®108. 2x®35x25 SRR @108, 2x P 35x25 4 I
12 940200100052 Roller ®108x®35x25 EiRS @ 108x D 35x25 4 I




2536985010337 %-25C (=44 § W)/Mast (three stage full free lift)-25C

5 /N0 /SN Neme g2 FB/QTY| F¥/Remarks
12 940200100050 Roller ®107.5x®35x25 354 D 107, 5x D 35x25 4 R
13 253644512001 Inner mast 3600 WA 3600 1 H=3600
13 253644512002 Inner mast 4000 WIS 4000 1 H=4000
13 253644512003 Inner mast 4350 WA 4350 1 H=2350
13 253644512004 Inner mast 4500 RS 4500 1 H=4500
13 253644512005 Inner mast 4800 W4 A 4800 1 H=4800
13 253644512006 Inner mast 5000 M55 4 5000 1 H=5000
13 253644512007 Inner mast5500 W44 5500 1 H=5500
13 253644512008 Inner mast 6000 HIT4R 4 6000 1 H=6000
13 253644512009 Inner mast 6500 WIS 6500 1 H=6500
14 940200100047 Roller ®104.5x®35x25 F R ©104. 5x D 35x25 4 JERC
14 940200100048 Roller ®104.5x®35x25 FHHE D104, Tx D 35x25 4 LT
14 940200100049 Roller ®105x®35x25 F P O 105x P 35x25 4 JERC
15 253644520132 Adjusting pad t=0.2 VB 1=0. 2 4 &L
15 253644520133 Adjusting pad t=0.5 )T £=0. 5 4 JERC
15 253644520134 Adjusting pad t=0.8 VB 1=0. 8 4 &L
6 253644520011 Base plate R 4




2536985010341 44 ¥ %% (=& 4 § ¥)/Mast lifting pipeline(three stage full free lift)-25C

=1

5 /N0 /SN Neme g2 FB/QTY| F¥/Remarks
1 910100100048  |Bolt GB5782-M12x50-8.8 HRGB5782-M12x50-8. 8 1
2 910400500008 Spring washer gb93-12 AL REIGBI3-12 |
3 910400100008 Flat washer GB97. 1-12-200HV P HEGBIT. 1-12-200HY 1
1 256844520021 Hose baffle JEE HR 1
5 255044520096 Pulley ®120x36 (single slot) T © 120x36 (FLA) 1
6 255044520081 Bushings (shoulder) ®20x®13x28 FE (i H) ©20x D 13x28 1
7 253644519301 Hydraulic hose assembly 15-1.1920-2SC-24° B (B 15-1.1920-2SC-24° 1 H=3600
7 25 19302 Hydraulic hose assembly 15-1.2070-25C-24° 4k () 15-L2070-25C-24° | H=4000
7 253644519303 Hydraulic hose assembly 15-1.2220-2SC-24° B R (B 15-1.2220— 1° 1 H=4350
7 253644519304 Hydraulic hose assembly 15-L2320-25C-24° [ifiJE 455 A (E) 15-L2320-25C-24° | H=4500
7 253644519305 Hydraulic hose assembly 15-1.2520-25C-24° [ & Ak (F) 15-1.2520-25C-24° 1 H=4800
7 25: 19306 Hydraulic hose assembly 15-L2670-2SC-24° [¥iH Ak (ED) 15-12670-2SC-24° 1 H=5000
7 253644519307  |Hydraulic hose assembly 15-13020-25C-24° [k % (F) 15-1.3020-25C—24° 1 5500
7 253644519308 Hydraulic hose assembly 15-1.3420-2SC-24° K (B 15-1.3420-25C-24° 1 H=6000
7 253644519309 Hydraulic hose assembly 15-1.3920-2SC-24° B R () 15-1.3920-2SC-24° 1 H=6500
8 950400600006 Connector 15-M22x1. 5-M22x1. 5-24° 23k (WBHE) 15-M22x1. 5-M22x1. 5-24° 1
9 253644520019 Joint over board bR 1
10 910400100006 Flat washer GB97.1-8-200HV SEAJEGBIT. 1-8-200HV -
11 910400500006 |Spring washer GB93-8 A EGBI3-8 S
12 910100300022  |Bolt GB5783-}8x20-8.8 2 4CB5783-)8x20-8. 8 3
13 253644519002 Hydraulic hose assembly 15-1590-25C-24° K4 &l (F) 15-1.590-25C-24° 1
14 910100300020  |Bolt GB5783-M8x16-8.8 BFRGB5783 M8x16-8. 8 p
15 950401100004 Connector (lock bend) 15-2xM22x1.5-24° 3 (BUE -0R) 15-2xM22x1. 5-24° 1
16 252144519002 |Tee welded (20Q) L (200) .
17 251223520030 Connector15-M22x1. 5-M22x1. 5-24° %3k (H) 15-M22x1. 5-M22x1. 5-24° 1
18 910800100040 0 - onner 24x2.4 OJF [El-4124x2. 4 1
19 950700300007 The speed limit valve XSF-F16L-48 BRI I XSF-F16L-48 1
20 251244529004 Hydraulic hose assembly (90° )15-L800-2SC-[ifiH &8 (90° ) 15-1800-25C-24° Citr £ i) 1
21 253644520005  [Steel tube limit plate B IR 1
22 253644519005 Hydraulic hose assembly (90° )15-L700-25C-|#i}E% & (90° ) 15-L700-25C-24° 1
23 251244520002 |Connector (lock bend) 12-M27x2-M22x1. 5-24|HE3k (Bli5E &) 12-M27x2-M22x 1. 5-24° 1




2536985010341 44 ¥ %% (=& 4 § ¥)/Mast lifting pipeline(three stage full free lift)-25C

F5/N0 $iAG/SN Name g2 PHB®/QTY| F¥E/Remarks
24 950400200005 Connector (turn) 15-2xM22x1. 5-24° 53k ([ 25) 15-2xM22x 1. 5-24° 1
2 251223520122 Connector12-M20x1. 5-M22x1. 5-24° %3k (F1) 12-M20x 1. 5-M22x 1. 5-24° 1
26 950400100002 Connector 12-2xM16x1.5-24° 53k (REPEED) 12-2xM16x1. 5-24° 1
27 253644529001 Hydraulic hose assembly 15-1370-25C-24° | ¥iJE%5 % (1) 15-1370-25C-24° 1
28 253644519003 Welding of intermediate cylinder transitio|rifidyslirinsr 1
29 256898520001 explosion-proof valve i) 1
30 255044020043 Clamp 13 413 6
31 921600400001 4 x250 tie L4250 6
32 255044020042 clamp JER 4
33 255044020118 Connector (tee) %3k (Zam) 1




253698501035% & (=44 §) /Fork carrier(three stage full free)-25C

F5/N0 $iAG/SN Name g2 PHB®/QTY| F¥E/Remarks
1 253640510001 Load backrest welding(1040x986) PR (1040x986) 1
2 910400100009 Washer GB97. 1-14-200HV ST HBEGBIT. 1-14-200HV 8
3 910400500009 Washer GB93-14 BEEHEGBI3-14 8
4 910100300062 Bolt GB5783-M14x30-8.8 FRB5783-M14x30-8. 8 8
5 910100300020 Bolt GB5783-M8x16-8.8 GBS 783-)8x16-8. 8 2
6 910400500006 Spring Washer GB93-8 AR E GBI3-8 2
7 38020301 Roller cover AR 2
3 910100300041 Bolt GB5783-M10x50-8. 8 $HRGB5783-M10x50-8. 8 4
9 910100500007 [Vasher GB93-10 8
10 910400100007 Washer GB97. 1-14-200HV 8
11 940200200005 Side roller ® 42 - (D = 68 i%E ©42-CD=68 2
12 255038020008 Adjusting sleeve ey 4
13 255038020009 Adjustable pad g 12
14 253644520020 Washer ®45x®36x0. 2 4E D 45x D 36x0. 2 6 TR
14 253644520021 Washer ®45x®36x0.5 ] D 45x D 36x0. 5 6 IR
14 253644520015 Washer ®45x®36x1 4 D 45x D36x1 6 TR
15 940200100047 [Main roller ®104.5x®35x25 FREE © 104, 5x P 36x25 6 R
15 940200100048 Main roller @104, 7x®35x25 FIRHE © 104, TxD35x25 6 TR
15 940200100049 [Main roller ®105x®35x25 JREE © 105% D35x25 6 R
16 38013001 Assembly drawing of fork rack welding 1A (S04 E T T421040) 1




253698501036M1 45 5 A ¥ %8 % % (= & £ § W)/Side shifter and pipeline installation(three stage full free)-25C

5 /N0 /SN Neme g2 FB/QTY| F¥/Remarks

1 253630520904 Middle cylinder rubber tube cover T R 1

2 910100100060 Bolt GB5782-M12x120-8.8 SFRCB5782-M12x120-8. 8 1

3 910400100008 Washer GB97. 1-12-200HV SPALEGBIT. 1-12-200HV 2

4 253630520906 Stent u 2

5 910400200005 Washer GB96. 1-12-200HV FCHEIGBIG. 1-12-200HV 2

6 253631020021 Bush ®20x® 13x74 45 D 20x D 13x74 1

7 940500100019 Bush ®20x® 13x74 S48 ©20x 9 23x20-SF-1 2

8 910100300020 Bolt GB5782-M12x120-8.8 HRGB5783-M8x16-8. 8 6

9 910400500006 Washer GB93-8 10

10 910400100006 Washer GBY7. 1-8-200HV 10

11 910400500008 Washer GB93-12 FHEGBI3-12 2

12 910300100008 Nut GB6170-M12-10 ERFGB6170-M12-10 1

13 253631020020 Pulley ®104x76 i D 104x76 (TYIE) 1

14 910100100072 Bolt GB5782-M16x60-8. 8 HRGB5782-M16x60-8. 8 1

15 910400500010 Spring Washer GB93-16 H L GRI3-16 1

16 253644520012 Middle cylinder chain baffle hELHE IR !

17 253645220011 Cylinder head fir sk 2

18 910100300023 Bolt GB5783-M8x25-8.8 HRGB5783-M8x25-8. 8 2

19 910100300027 Bolt GB5783-M8x45-8.8 B GB5783-)8x45-8. 8 2

20 255028520035 Pipe press fixedly piank IR 2

21 255028520034 Rubber pipe lump SR I E S 4

22 253630510001 Intermediate cylinder rubber tube transiti|ehfreer it 1

23 253644520004 Embrace hoop fudiE 2

24 910400100007 Washer GB97. 1-10-200HV P # [ GBY7. 1-10-200HV 2

25 910400500007 Washer GB93-10 #IEIEIGBI3-10 2

26 910100300036 Bolt GB5783-M10x25-8. 8 BHGB5783-M10x25-8. 8 1

27 910100300050 Bolt GB5783-M12x30-8.8 2 4GB5783-M12x30-8. 8 1

28 910100100048 Bolt GB5782-M12x50-8.8 2 GB5782-M12x50-8. 8 1

29 256844520021 Hose baffle JBEE £ !

30 255030520020 Pulley ®120x42 W D 120x42 CUUHE) 1

31 255030520023 Bush EAES)

2536985010364 # 3 A ¥ & % ¥ (=44 & ¥)/Side shifter and pipeline installation(three stage full free)-25C
FF8/NO $ifB/SN Name 33 BR/QTY| F¥E/Remarks

32 251328520704 Hydraulic hose assembly 10-L2220-15C-24° 2 H=3600

32 253630520106 Hydraulic hose assembly 10-L2330-1SC-24° 2 H=4000

32 251230520716 Hydraulic hose assembly 10-1.2470-1SC-24° 2 H=4350

32 251330520702 Hydraulic hose assembly 10-L2510-1SC-24° 2 H=4500

32 251230520704 Hydraulic hose assembly 10-12610-1SC-24° 2 H=4800

32 253630520107 Hydraulic hose assembly 10-L2680-15C-24° 2 H=5000

32 251228520701 llydraulic hose assembly 10-L2850-1SC-24° 2 H=5500

32 253630520105 [ilydraulic hose assembly 10-L3070-1SC-24° U (F) 10-L3070-15C-24° 2 H=6000

32 253630520108 liydraulic hose assembly 10-L3320-1SC-24° i (F) 10-1.3310-1SC-24° 2 H=6500

33 251329020701 Hydraulic hose assembly 10-12170-1SC-24° J () 10-1.2170-15C-24° 2 H=3600

33 251230520715 liydraulic hose assembly 10-12295-1SC-24° i (F) 10-1.2295-1SC-24° 2 H=4000

33 251230520703 Hydraulic hose assembly 10-L2410-1SC-24° |{fiJE 4 £k (1) 10-1.2410-15C-24° 2 H=4350

33 251230520716 Hydraulic hose assembly 10-L2470-1SC-24° |3 44 i () 10-L2470-1SC-24° 2 H=4500

33 253630520104 Hydraulic hose assembly 10-L2570-1SC-24° i () 10-12570-1SC-24° 2 H=4800

33 251231020702 Hydraulic hose assembly 10-L2650-1SC-24° % (E1) 10-12650-1SC-24° 2 H=5000

33 253630520109 Hydraulic hose mbly 10-12820-1SC-24° Ji () 10-1.2820-15C-24° 2 H=5500

33 282323520029 Hydraulic hose assembly 10-13030-1SC-24° |3 FE4% 245k (#1) 10-1L3030-1SC-24° 2 H=6000

33 253630520110 Hydraulic hose mbly 10-L3270-1SC-24° J (F1) 10-13270-1SC-24° 2 H=6500

34 253630520004 Single attached hose bracket !

35 950400600002 Joint 10-M16x1. 5-M16x1. 5-24° 1

36 253630510002 Hose mounting rack !

37 253630520102 Hydraulic hose assembly 10-1.2020-1SC-24° A% (F) 10-1L.2020-1SC-24° 2 H=3600
1 37 253630520201 Hydraulic hose assembly 10-L2260-1SC-24° SR (P1) 10-1.2260-1SC-24° 2 H=4000
27 37 251330520702 Hydraulic hose assembly 10-L2510-1SC-24° A (F1) 10-1L2510-1SC-24° 2 H=4350

37 251230520704 Hydraulic hose assembly 10-L2610-1SC-24° A (E1) 10-12610-1SC-24° 2 H=4500

37 251330520704 Hydraulic hose assembly 10-L2910-15C-24° A% (F) 10-12910-15C-24° 2 H=4800

37 251330520705 Hydraulic hose assembly 10-L3210-1SC-24 LA (F1) 10-1.3210-1SC-24° 2 H=5000

37 251331020705 Hydraulic hose assembly 10-13950-1SC-24° 4 (ED) 10-1.3950-1SC-24° 2 H=5500

37 253631020105 Hydraulic hose assembly 10-14420-1SC-24° % (£1) 10-1.4420-1SC-24° 2 H=6000

37 283327520012 Hydraulic hose assembly 10-L4880-1SC-24° Ji (1) 10-1.4880-1SC-24° 2 H=6500

38 251330510004 Hydraulic steel pipe welding (24° ) MUEMREEE 247 ) 1




253698501037 13 (=4 £ § W)/Mast (three stage full free lift)-25C

E ANy

, i
167 7§
798 0 .

1

5 /N0 /SN Neme g2 FB/QTY| F¥/Remarks
39 256042510004 Side shiifter assemblyl100(LH) 1S #1100 (LH) 1
39 253542510001 Side shiifter assembly1100(LD) 1 DS 4% 1100 (LD) 1
39 256042510002 Side shiifter assembly (CASCADE) D & B CR IR 1
40 910800100042 Oring 13.6x2. 4 OJEHE-4113. 6x2. 4 2
41 253642520002 Hydraulic hose assembly 10-L400-1SC-24° —O|ifi % &k () 10-L400-15C-24° —0° 2
42 253630520006 Hydraulic hose assembly 10-L1070-1SC-24° |3 &8 &l (1) 10-1.1070-1SC-24° 2 1070




2536985010382 ft e 4 % (= 4 £ & W )/DOUBLE ADDITIONAL TUBE(three stage full free)-25C

21, 2

32425

3

FF5/N0 FefG/SN Neme g2 $ci=/QTY| &¥/Remarks
1 255031010002 Pulley support welded 2 SR IR A 1
1 255031010001 Pulley support welded 1 R AL 1
2 910400100006 Washer GB97. 1-8-200HV SEALEIGBIT. 1-8-200HV 4
3 910400500006 Washer GB93-8 HHEECBI3-8 4
4 910100300022 Bolt GB5783-M8x20-8.8 2 FGB5783-M8x20-8. 8 2
5 910401300011 Circlip GB894. 1-20 i EAE S EIGB8Y4. 1-20 1
6 255031020007 Pulley ®90x22 TS D90x22 (L) 2
7 255031020004 Axle ®20x70 ‘it F 4 © 20x70 1
8 253631020901 Hose fixing plate JEE AR 1
9 910100300025 Bolt GB5783-M8x35-8. 8 B2 H:GB5783-M8x35-8. 8 4
10 255028520035 Pipe press fixedly piank LA (EH) 4
11 255028520034 Hose fixing bloke I E R 8
12 253630520111 Hydraulic hose assembly 10-L1630-1SC-24° [ AR (ED) 10-11630-1SC-24° 2 H=3600
12 251230520711 Hydraulic hose assembly 10-L1870-1SC-24° [W{JE% & () 10-L1870-1SC-24° 2 H=4000
12 251230520714 Hydraulic hose assembly 10-12120-1SC-24° [¥UHE E AR (ED) 10-12120-1SC-24° 2 H=4350
12 251328520704 Hydraulic hose assembly 10-1.2220-1SC-24°  [¥{JE% & () 10-1.2220-1SC-24° 2 H=4500
12 251328520705 Hydraulic hose assembly 10-12530-1SC-24° [ AR (ED) 10-12530-1SC-24° 2 H=4800
12 251230520705 Hydraulic hose assembly 10-12810-1SC-24° 10-1.2810-1SC-24° 2 H=5000
12 251331020704 Hydraulic hose assembly 10-L3550-1SC-24° &% (E1) 10-1.3550-1SC-24° 2 H=5500
12 251228020003 Hydraulic hose assembly 10-1.4050-1SC-24° [} & () 10-14050-1SC-24° 2 H=6000
12 251227520006 Hydraulic hose assembly 10-L4500-1SC-24° [ AR (ED) 10-L4500-1SC-24° 2 H=6500
13 251331010002 Hydraulic steel pipe welding(24° ) ST BR (24° ) 1
14 253631020003 Hydraulic hose assembly 10-L630-1SC-24°  [¥RHE/ &K (E0) 10-L630-1SC-24° 2
15 950400600002 Joint (adjoining bend) 10-M16x1.5-M16x1. 5-|4% 3 (KiREZS) 10-M16x1. 5-M16x1. 5-24° 4
16 253631010001 Hose mounting rack TR 2 1
17 253631020103 Hydraulic hose assembly 10-1.2080-1SC-24° |¥iUEH &k (E) 10-1.2080-1SC-24° 2 H=3600
17 251223520001 Hydraulic hose assembly 10-L2200-15C-24° [/l £k (F1) 10-1.2200-1SC-24° 2 H=4000
17 253630520106 Hydraulic hose assembly 10-1.2330-1SC-24° A (FD) 10-1.2330-1SC-24° 2 H=4350
17 253631020202 Hydraulic hose assembly 10-L2380-1SC-24° % (ED) 10-1.2380-1SC-24° 2 H=4500
17 251230520716 Hydraulic hose assembly 10-1.2470-1SC-24° % () 10-1.2470-1SC-24° 2 H=4800
17 253630520201 Hydraulic_hose assembly 10-12545-15C-24° [l 86k (F1) 10-1.2545-1SC-24° 2 H=5000




2536985010382 ft e 4 % (= 4 £ & W )/DOUBLE ADDITIONAL TUBE(three stage full free)-25C

5 /N0 /SN Neme g2 FB/QTY| F¥/Remarks

17 251330520703 Hydraulic hose assembly 10-L2710-1SC-24° |34 £ ik (E) 10-L2710-1SC-24° 2 H=5500
17 251330520704 Hydraulic hose assembly 10-L2910-1SC-24° % (1) 10-1.2910-15C-24° 2 H=6000
17 251231020705 Hydraulic hose assembly 10-L3150-1SC-24° % (£) 10-L3150-15C-24° 2 H=6500
18 251230520701 Hydraulic hose assembly 10-L2060-1SC-24° % (1) 10-1.2060-15C-24° 2 H=3600
18 251329020701 Hydraulic hose assembly 10-L2170-1SC-24° 1% (£) 10-L2170-15C-24° 2 H=4000
18 251230520715 Hydraulic hose assembly 10-1.2295-1SC-24° MU () 10-1.2295-1SC-24° 2 H=4350
18 251329020702 Hydraulic hose assembly 10-12360-1SC-24° 4 (B) 10-1.2360-1SC-24° 2 H=4500
18 253631020104 Hydraulic hose assembly 10-1.2450-1SC-24° i (L) 10-1.2450-1SC-24° 2 H=4800
18 251328520705 Hydraulic hose assembly 10-12530-1SC-24° S (B) 10-1.2530-1SC-24° 2 H=5000
18 251330520703 Hydraulic hose assembly 10-12710-1SC-24° |ifiH % 8% (1) 10-1.2710-1SC-24° 9 H=5500
18 251330520704 Hydraulic hose assembly 10-L2910-1SC-24° |ifi}R & () 10-1.2910-15C-24° 2 H=6000
18 251231020705 Hydraulic hose assembly 10-13150-1SC-24° |ifiJE% 5 10-1.3150-1SC-24 9 H=6500

19 253630520004 Single attached hose bracket o e S 1
20 251328520704 Hydraulic hose assembly 10-L2220-1SC-24° |y 8 i () 10-1.2220~1SC-24° P H=3600
20 253630520106 Hydraulic hose assembly 10-L2330-15C-24° [y 24 i (1) 10-L2330-1SC-24° 2 H=4000
20 251230520716 Hydraulic hose assembly 10-L2470-1SC-24° |y 8 i () 10-1.2470-1SC-24° P H=4350
20 251330520702 Hydraulic hose assembly 10-L2510-15C-24° [y 24 i (1) 10-L2510-1SC-24° 2 H=4500
20 251230520704 Hydraulic hose assembly 10-L2610-1SC-24° 10-1.2610-1SC-24° P H=4800
20 25 520107 Hydraulic hose assembly 10-L2680-1SC-24° |3/ k(L) 10-L2680-1SC-24° 2 H=5000
20 251228520701 Hydraulic hose assembly 10-1.2850-1SC-24° [ Jf & i (1) 10-1.2850-1SC-24° 2 H=5500
20 253630520105 Hydraulic hose assembly 10-L3070-1SC-24° |3/ 4 pk (£1) 10-L3070-1SC-24° 2 H=6000
20 253630520108 Hydraulic hose assembly 10-13320-1SC-24° |3JE 4 (1) 10-1.3310-1SC-24° 9 H=6500
21 251329020701 Hydraulic hose assembly 10-L2170-1SC-24° [ & Ak (£ 10-L2170-1SC-24° 2 H=3600
21 251230520715 Hydraulic hose assembly 10-1.2295-1SC-24° |3 JE4% 84 p () 10-1.2295-1SC-24° ) H=4000
21 251230520703 Hydraulic hose assembly 10-L2410-1SC-24° |3iJE/F & (£) 10-L2410-1SC-24° 2 H=4350
21 251230520716 Hydraulic hose assembly 10-1.2470-1SC-24° |3 JE4% 8 p (1) 10-1.2470-1SC-24° ) H=4500
21 253630520104 Hydraulic hose assembly 10-L2570-1SC-24° |3iJE/% & (£) 10-L2570-1SC-24° 2 H=4800
21 251231020702 Hydraulic hose assembly 10-1.2650-1SC-24° |3 JE4% 54 i (1) 10-1.2650-1SC-24° ) H=5000
21 253630520109 Hydraulic hose assembly 10-L2820-1SC-24° |3/ s hk () 10-L2820-1SC-24° 2 H=5500
21 282323520029 Hydraulic hose assembly 10-13030-1SC-24° |3JE % (EL) 10-1.3030-1SC-24° 9 H=6000
21 253630520110 Hydraulic hose assembly 10-L3270-1SC-24° |y £ (1) 10-13270-1SC-24° 2 H=6500

2536985010382 ¢ = & # (= 45 £ & ¥ )/DOUBLE ADDITIONAL TUBE(three stage full free)-25C
FF8/NO 4iG/SN Name 33 BR/QTY| F¥E/Remarks
22 253631020002 Double rubber tube bracket U R S 4 1
23 910100100048 Bolt GB5782-M12x50-8.8 K GB5782-M12x50-8. 8 1
1 24 910400500008 Washer GB93-12 P HEGRI3-12
2 25 910400100008 Washer GB97. 1-12-200HV P-4 GBI7. 1-12-200HV
| 3 26 256844520021 Hose baffle RERR
4‘ 27 255030520020 Pulley ®120x42 HH#E ©120x42 ()
5 % 28 255030520023 Bush FES!

6 7’/ 29 253630520102 Hydraulic hose assembly 10-12020-1SC-24° |3jJE4% 4 A& (1) 10-12020-1SC-24° 2 H=3600
29 253630520201 llydraulic hose assembly 10-L2260-1SC-24° |3 & % (L) 10-L2260-1SC-24° 2 H=4000
W 2 K 2 251330520702 Hydraulic hose assembly 10-L2510-1SC-24° |54 4 i () 10-L2510-15C-24° 2 H=4350
10 11 29 251230520704 llydraulic hose assembly 10-L2610-1SC-24° |3 JE/F & () 10-L2610-1SC-24° 2 H=4500
7 2 < 29 251330520704 Hydraulic hose assembly 10-12910-1SC-24° |54 Ak () 10-12910-1SC-24° P H=4800
3 425 29 251330520705 Hydraulic hose assembly 10-13210-1SC-24° [y A () 10-L3210-1SC-24° 2 H=5000
2 29 251331020705 Hydraulic hose assembly 10-L3950-1SC-24° Ji% (F) 10-1.3950-1SC-24° 2 H=5500
29 253631020105 Hydraulic hose assembly 10-L4420-1SC-24° % (F1) 10-1.4420-1SC-24° 2 H=6000
12- 29 283327520012 Hydraulic hose assembly 10-L4880-1SC-24° f (L) 10-14880-1SC-24° 2 H=6500

20 30 251330510004 Hydraulic steel pipe welding (24° ) WEMNE R (24° ) 1
20 31 253630520006 Hydraulic hose assembly 10-L1070-15C-24° |3iJE4F &5 (£) 10-L1070-1SC-24° 2 1070

=21
/I




2536985010394 # i ko (=4 £ § & 'T%)/SHORT LIFTING CYLINDER (three stage full free) -25C

P

R

5 /N0 /SN Neme g2 FB/QTY| F¥/Remarks
A 255043510090 Lifting chain LH1623X37 AR THEE K LH1623 X 37 2 H=3600
A 255044510124 Lifting chain LH1623X45 ETHEEALI1623 X 45 2 H=4000
A 255044010109 Lifting chain LH1623X51 AT &LH1623 X 51 2 H=4350
A 255044510045 Lifting chain LH1623X53 ETHEEALI1623 X 53 2 H=4500
A 255044010059 Lifting chain LH1623X57 T LH1623 X 57 2 H=4800
A 255044510133 Lifting chain LH1623X59 FETHEE S LH1623 X 59 2 H=5000
A 256844014002 Lifting chain LH1623X65 HETHEEKLH1623 X 65 2 H=5500
. A 255044510138 Lifting chain LH1623X73 JETHEEZLH1623 X 73 2 H=6000
I A 255044010101 Lifting chain LH1623X77 HETHE AR LH1623 X 77 2 H=6500
3 B 253644518001 Short lifting cylinder®75x ®50x622 SHEL (M) © 75x D 50x622 1 H=3600
3 B 253644518002 Short lifting cylinder ®75x ®50x685 JHEL (M) @ 75 D 50x685 1 H=4000
¥ ¢ B 253644518003 Short lifting cylinder®75x ®50x748 JHEL () O 75x D 50x748 1 H=4350
L s B 253644518004 Short lifting cylinder ®75x ®50x772 L () @ 75x D 50x772 1 H=4500
&= =4 B 253644518005 Short lifting cylinder®75x ®50x805 ST () ©75x D 50x805 1 H=4800
! 4 B 253644518006 Short lifting cylinder ®75x ®50x822 JHEL (M) @ 75 D 50x822 1 H=5000
¥ ! o B 253644518007 Short lifting cylinder ®75x ®50x879 JHEL (M) © 75x P 50x879 1 H=5500
é k - B 253644518008 Short lifting cylinder ®75x ®50x979 JHEL (M) @ 75x D 50x979 1 H=6000
= =M B 253644518009 |Short 1ifting cylinder ®75x®50x995 JH4L () ®75x 0 50x995 1 H=6500
=f C 255098510002 Seal kits(middle cylinder) BT (G4 A B D) 1
o 1 A Dust ring 50x58x7/6.5 5 22 F150x58x7/6. 5 1
T 2 A Catch 50X60X3 +4/750x60x3 1
L J: 3 A Seal ring 50X60X6 4 [50x60x6 !
1 4 A Glide sleeve S1s 1
EIa'«E: 5 4 0 ring D75X3 1 01 E D75, | 1
A A 0 ring D75X3.1 O B IBDT0x3. 1 1
A A Bearing50x55x40 WA 50x55x40 1
A A HSG Piston rod HSGG S 1
A A Circlip L 1
A A Piston assembly 3% FE R 1
A A Support ring 65x70x20 SEF65x70x20 1
A A Seal ring 70x60x6 FLJH 5 [ 70x60x6 1




2536985010394 # i ko (=4 £ § & 'T%)/SHORT LIFTING CYLINDER (three stage full free) -25C

5 /N0 /SN Neme g2 FB/QTY| F¥/Remarks
14 A 0 ring D15x2. 4 0% B D152, 4 1
15 A Valve plug it 1
16 A Catch ES 1
17 A Circlip 22 (inport) P 22 GEOAD 1
18 A Slide valve R 1
19 A Spring2. 3x15x48. 5 2. 3x15x48. 5 1
20 A Cylinder LI 1
[ 21 A Spacer B 1
1= 22 A Screw M5x5 4TM5x6 1
4 ; 23 910600600022 Split pin GB91-2.5x40 JF C84GBI1-2. 5x40 2
, A s | 21 910900400014 |LH1623 chain R FEGB6074-LH1623 2
;; 1 & : - . 25 255044020146 9. 5x25 4 ©9. 5x25 2
i o 8 l- 26 255044020157 Joint MI8x1. 5x217 BRI FRMI8x1. 5x217 2
.| ;1,;"334 ! sw | | 27 910600600030 split pin3. 2x30 IF FH4GBI1-3. 2x30 2
» 2 L’g " 2 - 28 255044020158 Nut M18x1.5 FRIHEEEIMI8X1. 5 2
j T 29 910300400007 Nut M18x1.5-0.5 BEREGB6173-M18x1. 5-05 2
0 g ‘_*" :: 30 255044020156 Joint M18x1.5x102 S BRREM18x 1. 5x102 1
1 31 253644520004 Hug the hoop il )
= - :‘f 32 910400500006 Spring Washer GB93-8 3 [BIGBI3-8 2
. ;: 1:=‘. - 33 910300100006 Bolt GB6170-M8-10 HEREGB6170-M8-10 1
° 1619 34 910100300036 Joint GB5783-M10x25-8. 8 BHGB5T83-M10x25-8. 8 2
35 91 SpringWasherGB93-12 0B GBI3-12 1
36 910100400009 Bol tGB5786-M12x1. 25x25-8. 8 B2HRGB5T86-M12x1. 25x25-8. 8




2536985010404 4 i 4o (=4 £ § & ')/ LIFTING CYLINDER (three stage full free) -25C

¢ Aol

o

B I e |

o

Ll

5 /N0 /SN Neme g2 FB/QTY| F¥/Remarks
A 253644516001 cylinder ®50x ®40x1179 AT (L) ©50x D40x1179 1 H=3600
A 253644516002 cylinder ®50x ®40x1315 L (L) ©50x D 40x1315 1 H=4000
A 253644516003 cylinder ®50x ®40x1428 AT (L) ©50x D 40x1428 1 H=4350
A 253644516004 cylinder ®50x ®40x1478 AT (L) ©50x ®40x1478 1 H=4500
A 253644516005 cylinder ®50x®40x1574 L (L) 50x D 40x1574 1 H=4800
A 253644516006 cylinder ®50x ®40x1637 L (L) ©50x D 40x1637 1 H=5000
A 253644516007 cylinder ®50x ®40x1802 JIEL (L) ©50x P 40x1802 1 H=5500
A 253644516008 cylinder ®50x ®40x1952 L (L) ©50x D 40x1952 1 H=6000
A 253644516009 cylinder ®50x ®40x2077 JHEL (L) @ 50x D 40x2077 1 H=6500
B 253644517001 cylinder ®50x ®40x1179 Sl (R) ©50x D 40x1179 1 H=3600
B 253644517002 cylinder ®50x ®40x1315 I (R) @ 50x D 40x1315 1 H=4000
B 253644517003 |eylinder ®50x®40x1428 L (R) 50x P 40x1428 1 H=4350
B 253644517004 cylinder ®50x ®40x1478 L (R) ©50x D 40x1478 1 H=4500
B 253644517005 |eylinder ®50x 40x1574 L (R) 50x P 40x1574 1 H=4800
B 253644517006 cylinder ®50x ®40x1637 JHEL (R) @ 50x D 40x1637 1 H=5000
B 253644517007 cylinder ®50x ®40x1802 JHfL (R) ©50x D 40x1802 1 H=5500
B 253644517008 cylinder ®50x ®40x1952 JHEL (R) @ 50x D 40x1952 1 H=6000
B 253644517009 cylinder ®50x ®40x2077 L (R) ©50x D 40x2077 1 H=6500
C 255098510003 Seal kits(three stage full free lifting cy|#HHHEIM (54 H 2 THID) 1
D 255044510133 Lifting chain LH1623-59 T REZLH1623-59 2 H=3600
D 256844014002 Lifting chain LH1623-65 HETHiE 4 LH1623-65 2 H=4000
D 255044510046 Lifting chain LH1623-69 2 H=4350
D 255044510136 Lifting chain LH1623-71 2 H=4500
D 255044010101 Lifting chain LH1623-75 2T+ S LH1623-75 2 H=4800
D 255043510139 Lifting chain LH1623-77 A THRELIL623-7T 2 H=5000
D 255044510140 Lifting chain LH1623-85 AT HBEKLH1623-85 2 H=5500
D 253543510066 Lifting chain LH1623-93 A THRE4LI1623-93 2 H=6000
D 255044510049 Lifting chain LH1623-103 2T LH1623-103 2 H=6500
1 910100300023 Bolt GB5783-M8x25-8.8 $24CB5783-)8x25-8. 8 4
2 910400500007 Washer GB93-10 R AEGBI3-10 4
3 910400100007 Washer GBYT. 1-10-200HV S BGBIT. 1-10-200HV 4




2536985010404 4 i 4o (=4 £ § & ')/ LIFTING CYLINDER (three stage full free) -25C

5 /N0 /SN Neme g2 FB/QTY| F¥/Remarks
4 255044520099 Rubber pad e 2
5 255044520097 Support block b 2
6 255044520098 Blendboard ELd 2
7 941100100003 Nut GB6170-M10-10 $REFGB6170-M10-10 2
8 910300100007 Screw M10x35-8.8 BATMI0x35-8. 8 2
9 910400100008 Washer GB97. 1-12-200HV T4 [EGBIT. 1-12-200HV 2
10 910400500008 Washer GB93-12 SR RIGBI3-12 2
11 910100400009 Bolt GB5786-M12x1. 25x25-8.8 FRGB5786-M12x1. 25x25-8. 8 2
12 255044020156 Joint MI8x1.5x102 BB EEM18x1. 5x102 2
. 13 910100300035 Bolt GB5783-M10x20-8.8 $H2GB5783-M10x20-8. 8 2
T 14 910401300020 Circlip GB894. 1-40 il 3 I GB8O4. 1-40 2
.;. 3 15 940200500005 Chain wheel bearing 780708K-® 110x ®40x27 |4 HH7&780708K-® 110x ©40x27 2
T-u 16 910900400014 LH1623chain A FEGB6074-LH1623 2
) 17 910600600022 Split pin 2.5x40 I 1842, 5x40 2
2 '” 18 255044020157 Joint MI8x1.5x217 BB REMI8x1. 5x217 2
T 19 910600600030 Split pin 3.2x30 JFO#56BI1-3. 2x30 2
& _ 20 255044020158 Nut M18xl.5 ERTET R FIM18x1. 5 2
1 21 910300400007 Nut M18x1.5 RREGB6173-M18x1. 5-05 2
b H 22 A Piston rod TEIEHE !
g Tou 23 A Adjusting bushing 40. 5x49xL2 {84540, 5x49x1.2 1
- 24 A Circlip ®24x2 22 1418 @ 24x2 1
25 A Bearing 56x20x2. 5 S R56x20x2. 5 1
26 A Catch 56x45x3 14/756x44x3 1
27 A Seal ring 56x45x6 LA E R 1
28 A Piston i 1
29 A Copper_bushing e 1
30 A Circlip ®26.5x2 L2341  26. 5x2 1
31 A Buffer ring PRl 1
32 A Dust ring DKB45x58x7/10 RN 1
33 A Seal ring 40x50x6 it e 1
34 A Guide bushing SHE 1




2536985010404 4 i 4o (=4 £ § & ')/ LIFTING CYLINDER (three stage full free) -25C

5 /N0 /SN Neme g2 FB/QTY| F¥/Remarks
35 A 0 seal ring 49.7x2.4 O & 1
36 A Bearing 4030 74030 1
37 A Cylinder FLE 1
38 A Dowel pin D10x26 [ KE#1D10x26 1
C
! a
™o 1
Ts 3
= 3
= =
®
n i
N -«
u.
2
i
-}
F |
I
T1%-32C (&4 B #)/Mast (three stage full free lift)-32C
FB/NO Bi/SN Name 43K Pre@/QTY_#¥E/Remarks
910100200012 | Bolt GB5785-M14x1.5x70-8.8 42 GB5785-M14x1.5x70-8.8 4
910400500009 Washer GB93-14 WG GB93-14 2
256844021014 Bearing cover Y 2
254144020043 |Bearing bush [RES I 2
911200100004 | Oil Cup JB7940.1-M10x1 Jil1F£IB7940.1-M10x1 2
253744511001 Outer mast 3600 ShTAER A 3600 1 H=3600
253744511002 | Outer mast 4000 HhII4E0E4 4000 1 H=4000
253744511003 Outer mast 4350 AR S 4350 1 H=4350
253744511004 Outer mast 4500 SI4REEA 4500 1 H=4500
253744511005 Outer mast 4700 AT 4700 1 H=4700
253744511006 Outer mast 4800 SI4EKES 4800 1 H=4800
253744511007 Outer mast 5000 ST AR 5000 1 H=5000
253744511008 |Outer mast 5400 ShT4EE 5400 1 H=5400
253744511009 Outer mast 5500 ShTAER A 5500 1 H=5500
253744511010 Outer mast 6000 ShII4RKE4 6000 1 H=6000
253744511011 [Outer mast 6500 511445 £ 6500 1 H=6500
255044010057 | Axle ®30x82 i D30x82 2
910400500007 Washer GB93-10 S [E GB93-10 16
910100300035 | Bolt GB5783-M10x20-8.8 #42GB5783-M10x20-8.8 4
253744513001 |Middle mast 3600 4R £ 3600 1 H=3600
253744513002  [Middle mast 4000 PII4EE A 4000 1 H=4000
253744513003 Middle mast 4350 i B4R A 4350 1 H=4350
253744513004  |Middle mast 4500 hIT4L & 4500 1 H=4500
253744513005 Middle mast 4700 i RS 4700 1 H=4700
253744513006  [Middle mast 4800 P4 & 4800 1 H=4800
253744513007 |Middle mast 5000 4R £ 5000 1 H=5000
253744513008 | Middle mast 5400 P4 & 5400 1 H=5400
253744513009 [Middle mast 5500 4R £ 5500 1 H=5500
253744513010  [Middle mast 6000 P4 & 6000 1 H=6000
253744513011 |Middle mast 6500 P2 £ 6500 1 H=6500
253645220001 | Washer ®45xd36x0.2 IR BB TO.2 8 JE L




T1%R-32C (244 B &)/Mast (three stage full free lift)-32C

FE5/NO GG/SN Name E2:3 @!/QTY #¥E/Remarks
11 253645220002 [Washer 0.5 L RITO.5 8 IR
11 253645220003  (Washer 1 L RITL 8 AT
12 940200100053 |Rol ler ®117. 5x ®40x28 4 0117, 5x P 40x28 8 B
12 940200100054 |Rol ler ®117. 7x ©40x28 # ©117. 7x © 40x28 8 iR
12 940200100055 |Rol ler ®117. 2x ®40x28 R P117. 2x P40x28 8 B
13 253744512001 [Inner mast 3600 WI4LHR 4 3600 1 H=3600
13 253744512002 [Inner mast 4000 WITT4LHR 4 4000 1 H=4000
13 253744512003 [Inner mast 4350 WI4EfR 4 4350 1 H=4350
13 253744512004 |Inner mast 4500 W14 & 4500 1 H=4500
13 253744512005 [Inner mast 4700 P IT4EAR 4 4700 1 H=4700
13 253744512006 | Inner mast 4800 1T304 4800 1 H=4800
13 253744512007 | Inner mast 5000 1144245 5000 1 H=5000
13 253744512008 | Inner mast5400 W 144 4 5400 1 H=5400
13 253744512009 | Inner mast5500 1144245 5500 1 H=5500
13 253744512010 _[Inner mast 6000 W14 4 6000 1 H=6000
13 253744512011 | Inner mast 6500 114424 6500 1 H=6500
14 253644520132 |Adjusting pad t=0.2 i H1=0.2 4 I
14 253644520133 |Adjusting pad t=0.5 i 4 71=0.5 4 TR
14 253644520134 [Adjusting pad t=0.8 T =08 P ER
15 253645220014 _ [Base plate SH 2
NRLAE# (284 § &)/Mast lifting pipeline(three stage full free lift)-32C
INO
,*%1 910?)?1/53048 Bolt GBS782—M12x50,t‘;:e %+ GB5782-M12x50-8.8 o T
- 2 910400500008 Spring washer gb93-12 m ﬁGBQ3-12X — 1
3 910400100008 Flat washer GB97.1-12-200HV P4 EIGB97.1-12-200HV i
4 256844520021 [Hose baffle SRR 1
O’a 5 255044520096 | Pulley ®120x36 (single slot) WD 120x36(HLH) 1
| 1‘ \ 3 4 6 255044520081 Bushings (shoulder)®20x®13x28 FHEE(CHH )D20xD13x28 1
} 7 253744519301 Hydraulic hose assembly 15-L1870-2SC-24° L BR( ) 15-L1870-2SC-24° 1 H=3600
| 7 253744519302 HydrauI!c hose assembly 15-L2120-2SC-24° i p(E)15-L2120-2SC-24° 1 H=4000
|| g 51I1” 7 253744519303 Hydraulfc hose assembly 15-L2370-2SC-24° S8 R(F)15-L2370-2SC-24° 1 H=4350
W %12 7 253744519304  |Hydraulic hose assembly 15-12470-2SC-24° FR(E)15-L2470-2SC-24° 1 H=4500
L | 7 253744519306 Hydraulic hose assembly 15-L2670-2SC-24° e )15-L2670-2SC-24° 1 H=4800
| ﬁ 7 253744519307 | Hydraulic hose assembly 15-L2950-25C-24° JK(11)15-L2950-25C-24° 1 H=5000
| 1% ¥ | 7 253744519309  [Hydraulic hose assembly 15-L3420-2SC-24° JR(F)15-L3420-2SC-24° 1 H=5500
| } e 5 ﬁ 3 } 7 253744516310 __|Hydraui hose assembly 15-13690-25C-24° /R (F)15-L3890-25C24° T pra—
| 1 ;ru: 18 } } [ 7 253744519311 [Hydraulic hose assembly 15-L4350-2SC-24° J%(E)15-L4350-2SC-24° 1 H=6500
I ) B | 8 950400600006 Co.nnector 15-M22x1.5-M22x1.5-24° 1
| 18— 17 B | 9 253644520019 | Joint over board 1
} 19— I 3;> Jr } 10 910400100006 _ | Fiat washer GB97.1-8-200HV 4 [l GBY7.1-8-200HV 5
‘ % | | 11 910400500006 | Spring washer GB93-8 JiEHLEIGBI3-8 5
‘ | " | 12 910100300022 |Bolt GB_5783-M8><20-8.8 #42GB5783-M8x20-8.8 3
:J 2 | } | 13 253644519002 |Hydraulic hose assembly 15-L590-2SC-24° T A JE () 15-L590-2SC-24° 1
3 | 14 910100300020 | Bolt GB5783-M8x16-8.8 1% +:GB5783-M8x16-8.8 2
x ng } 12 z:giiiégggg: -(;::\fcsrd(lozcg bend) 15-2xM22x1.5-24° ;‘V i 7E 75 -0R)15-2xM22x1.5-24° 1
% ‘ elded (20Q) =it £ (20Q) 1
| 17 251223520030 | Connector15-M22x1.5-M22x1.5-24° (1) 15-M22x1.5-M22x1.5-24° 1
| 18 910800100040 | O - onner 24x2.4 OJE[E-4h24x2.4 1
2% [ 19 950700300007 | The speed limit valve XSF-F16L-48 32 IR] X SF-F16L-48 1
25 20 253644529004 [Hydraulic hose assembly (135 °)15-L850-2SC- | ifi [ & Ff(135°)15-L850-2SC-24° 1
21 253644529005 | Steel tube limit plate AR IR 1
22 253644519005 [Hydraulic hose assembly (90°)15-L700-2SC-24° | J # £ (90°)15-L700-2SC-24° 1
23 251244529002 | Connector (lock bend) 12-M27x2-M22x1.5-24° | 453 (85 ) 12-M27x2-M22x1.5-24° 1




NRLAF# (S84 § &)/Mast lifting pipeline(three stage full free lift)-32C

FEBINO HiFEISN Name 2 Ry &#/Remarks
24 950400200005 Connector(turn) 15-2xM22x1.5-24° He3k (7 745 15-2xM22x1.5-24° 1
- 25 251223520122  |Connector12-M20x1.5-M22x1.5-24° £1)12-M20x1.5-M22x1.5-24° 1
26 950400100002 Connector 12-2xM16x1.5-24° ek (12 ) 12-2xM16x1.5-24° 1
27 253644529001 |Hydraulic hose assembly 15-L370-2SC-24° R (1) 15-L370-2SC-24° 1
28 253744519003 Welding of intermediate cylinder transition steel| rf+{fr ik Ji 5945 12 45 1
29 256898520001 _[explosion-proof valve B 1
30 255044020043 [Clamp 13 13 6
31 921600400001 |4 X250 tie 3L#4x250 6
32 255044020042 [clamp JE#R 4
33 255044020118 | Connector (tee) k(=) 1
RXR (=44 8 d) Fork carrier(three stage full free)-32C
FERI/INO HHBISN Name 2 [R/QTY #¥H/Remarks
1 253740510001  |Load backrest welding1100x1080 4142454 1100x1080 1
2 910400100009 Washer GB97.1-14-200HV P4 GB97.1-14-200HV 8
3 910400500009 | Washer GB93-14 P GB93-14 s
4 910100300062 | Bolt GB5783-M14x30-8.8 %+ GB5783-M14x30-8.8 8
5 910100300020 | Bolt GB5783-M8x16-8.8 1 GB5783-M8x16-8.8 2
6 910400500006 | Spring Washer GB93-8 i EIGBO3-8 2
7 253638020301  |Roller cover TR >
8 910100300041 | Bolt GB5783-M10x50-8.8 %1 GB5783-M10x50-8.8 2
9 910400500007 | Washer GB93-10 1944 5 GB93-10 8
10 910400100007 Washer GB97.1-14-200HV P4 GB97.1-10-200HV 8
11 940200200005 | Side roller ® 42 - CD = 68 {74t ©42-CD=68 2
12 255038020008 [Adjusting sleeve e 4
13 255038020009 [Adjustable pad TR 12
14 253645220001 [Washer 0.2 SIHEET0.2 6 R
14 253645220002  |Washer 0.5 LRI A ET0.5 6 R
14 253645220003 [Washer 1 ERE R RETL 6 R
15 940200100053 |Rol ler ®117. 5x D40x28 £ R4 ©117. 5x D 40x28 6 B
15 940200100054 |Rol ler ®117. 7x 40x28 ER% 0117 7x P 40x28 6 L
15 940200100055 |Roller ®117.2x ®40x28 R E 0117, 2x D 40x28 6 L
16 253738013001 [Assembly drawing of fork rack welding PR A (S 4 1 H11421100) 1




AR RERER(Z A4 G d)/Side shifter and pipeline installation(three stage full free)-32C

FEBINO HiFEISN Name 2 Ry &#/Remarks

1 253630520904 Middle cylinder rubber tube cover v (G 1
2 910100100060 | Bolt GB5782-M12x120-8.8 121t GB5782-M12x120-8.8 1
3 910400100008 | Washer GB97.1-12-200HV “F 4[| GB97.1-12-200HV 2
4 253630520906 _|Stent e >
5 910400200005 Washer GB96.1-12-200HV K[ GB96.1-12-200HV 2
6 253631020021 Bush ®20x$13x74 15 20xD13x74 1
7 940500100019 | Bush ®20x13x74 7 1 P20xP23x20-SF-1 2
8 910100300020  |Bolt GB5782-M12x120-8.8 15t GB5783-M8x16-8.8 6
9 910400500006 | Washer GB93-8 L5 8 GB93-8 10
10 910400100006 | Washer GB97.1-8-200HV 1l GBY7.1-8-200HV 10
11 910400500008 | Washer GB93-12 A GBO3-12 2
12 910300100008  |Nut GB6170-M12-10 1 }GB6170-M12-10 1
13 253631020020  [Pulley ®104x76 W D104x76(VUIEE) 1
14 910100100072 | Bolt GB5782-M16x60-8.8 15t GB5782-M16x60-8.8 1
15 910400100010 Washer GB97.1-16-200HV 4[| GB97.1-16-200HV 1
16 253644520012 [ Middle cylinder chain baffle P PR 1
17 253645220011 | Cylinder head ik 2
18 910100300023 | Bolt GB5783-M8x25-8.8 15t GB5783-M8x25-8.8 2
19 910100300027 | Bolt GB5783-M8x45-8.8 1214 GB5783-M8x45-8.8 2
20 255028520035 | Pipe press fixedly piank ESE 2
21 255028520034 [Rubber pipe lump e I 5 4
22 253630510001 Intermediate cylinder rubber tube transition| s T i it i 4 1
23 253644520004  [Embrace hoop ikl 2
24 910400100007 Washer GB97.1-10-200HV 4 [ GB97.1-10-200HV 2

S 25 | 910400500007 _|Washer GB93-10 R GB93-10 2

o 7 26 910100300036 | Bolt GB5783-M10x25-8.8 1%t GB5783-M10x25-8.8 1
27 910100300050 | Bolt GB5783-M12x30-8.8 1212 GB5783-M12x30-8.8 1
28 910100100048 | Bolt GB5782-M12x50-8.8 1%t GB5782-M12x50-8.8 1
29 256844520021 |Hose baffle JE AR 1
30 255030520020  [Pulley ®120x42 WD 120x42(00) 1
31 255030520023 [Bush ESY

M B AN HE (=442 8 ¥)/Side shifter and pipeline installation(three stage full free)-32C
FERI/INO HHBISN Name 2 [R/QTY #¥H/Remarks

32 251328520704 llydraulic hose assembly 10-L2220-1SC-24° |3 E45 S pk (1) 10-L2220-1SC-24° 2 H=3600
32 253630520106 Hydraulic hose assembly 10-L2330-1SC-24° A (F1) 10-12330-1SC-24° 2 H=4000
32 251230520716 Hydraulic hose assembly 10-12470-1SC-24° : % (F1) 10-1L.2470-1SC-24° 2 H=4350
32 251330520702 Hydraulic hose assembly 10-L2510-1SC-24° |3 FEA% 44 Ak (£D) 10-L2510-1SC-24° 2 H=4500
32 251230520704 llydraulic hose assembly 10-L2610-1SC-24° |3 E45 S pk () 10-1L2610-1SC-24° 2 H=4800
32 253630520107 liydraulic hose assembly 10-L2680-1SC-24° |ifiiJE ¥ &4 (£) 10-L2680-1SC-24° 2 H=5000
32 251228520701 Hydraulic hose assembly 10-12850-1SC-24° |3fi/E & (F1) 10-1.2850-1SC-24° 2 H=5500
32 253630520105 liydraulic hose assembly 10-L3070-1SC-24° |ifiiJE 454 (£) 10-L3070-1SC-24° 2 H=6000
32 253630520108 Hydraulic hose assembly 10-13320-1SC-24° |3fiJE%5 S () 10-1.3310-1SC-24° 2 H=6500
33 251329020701 Hydraulic hose assembly 10-L2170-1SC-24° & (EL) 10-1.2170-1SC-24° 2 H=3600
33 251230520715 Hydraulic hose assembly 10-12295-1SC-24°  |3iJE& 5k (FL) 10-1.2295-15C-24° 2 H=4000
33 251230520703 llydraulic hose assembly 10-L2410-1SC-24° SR (PD) 10-1L2410-1SC-24° 2 H=4350
33 251230520716 Hydraulic hose assembly 10-L2470-1SC-24° % () 10-1.2470-1SC-24° 2 H=4500
33 253630520104 llydraulic hose assembly 10-L2570-1SC-24° A (FD) 10-L2570-1SC-24° 2 H=4800
33 251231020702 Hydraulic hose assembly 10-12650-1SC-24° |35 5k (L) 10-1.2650-1SC-24° 2 H=5000
33 253630520109 llydraulic ¢ 10-1.2820-1SC-24° [ K () 10-1.2820-1SC-24° 2 H=5500
33 Hydraulic 10-13030-1SC-24° |3 JE4F £ () 10-13030-1SC-24° 2 H=6000
33 Hydraulic hose assembly 10-L3270-1SC-24° [} 2 H=6500
34 253630520004 Single attached hose bracket 1
35 950400600002 Joint 10-M16x1. 5-M16x1. 5-24 1
36 253630510002 Hose mounting rack 1
37 253630520102 Hydraulic hose assembly 10-L2020-1SC-24° 2 H=3600
37 253630520201 Hydraulic hose assembly 10-L2260-1SC-24° |34 & Ak (F1) 10-1.2260-1SC-24" 2 H=4000
37 251330520702 Hydraulic hose assembly 10-L2510-1SC-24° |3 FEAF 8 (£0) 10-1.2510- 1 2 H=4350
37 251230520704 Hydraulic hose assembly 10-12610-1SC-24° |{fi/k & () 10-1.2610-1SC-24° 2 H=4500
37 251330520704 Hydraulic hose assembly 10-L2910-1SC-24° |iiJE: % (F1) 10-1.2910-1SC-24° 2 H=4800
37 251330520705 Hydraulic hose assembly 10-13210-1SC-24° |ifi/E A% (1) 10-1.3210-15C-24° 2 H=5000
37 251331020705 llydraulic hose assembly 10-L3950-1SC-24° |3 & Sk () 10-1.3950-1SC-24° 2 H=5500
37 253631020105 Hydraulic hose assembly 10-14420-1SC-24° |{i/k & (F1) 10-14420-1SC-24° 2 H=6000
37 283327520012 llydraulic hose assembly 10-L4880-1SC-24° |3 &2 Sk () 10-14880-1SC-24° 2 H=6500
38 251330510004 Hydraulic steel pipe welding (24° ) R IR £ (24°) 1




WA BBF B EH(Z AL 4 W)/Side shifter and pipeline installation(three stage full free)-32C

FEBINO HiFEISN Name 2 Ry &#/Remarks
39 256042510004 | Side shifter assembly1100(LH) S EFE 231100(LH) 1
39 253542510001 | Side shiffter assembly1100(LD) S 231100(LD) 1
39 256042510002 Side shiifter assembly(CASCADE) MRS % 5 R (R 7R ) 1
40 910800100042 | Oring 13.6x2.4 OJK-5113.6x2.4 2
41 253642520002 Hydraulic hose assembly 10-L400-1SC-24°-0° | /% i &1/ ()10-L400-1SC-24°-0° 2
—1
A (=444 & §)/DOUBLE ADDITIONAL TUBE(three stage full free)-32C
FE2/INO SHEL/SN Name 2 [#2/QTY #¥H/Remarks
1 255031010002 Pulley support welded 2 VR MR A2 1
2 910400100006 Washer GB97.1-8-200HV “F#4[EGB97.1-8-200HV 4
3 910400500006 Washer GB93-8 SR E GB93-8 4
4 910100300022 Bolt GB5783-M8x20-8.8 % 2 GB5783-M8x20-8.8 2
5 910401300011 Circlip GB894.1-20 05 Bl GB894.1-20 1
6 255031020007 [Pulley $90x22 Wit P0x22(F1H) 2
7 255031020004 Axle ®20x70 i FAlp20x70 1
8 253631020901 [Hose fixing plate B I A AR 1
P 7 2& i\ 9 910100300025 Bolt GB5783-M8x35-8.8 121£GB5783-M8x35-8.8 4
T 6 10 255028520035 Pipe press fixedly piank ;z;gm(fgu)t) 4
Tr H 11 255028520034 [Hose fixing bloke EFESR 8
‘TZ 12 253630520111 | Hydraulic hose assembly 10-L1630-1SC-24° Rﬁﬁm‘ﬂﬁﬁ(é)lo—Lleso—lSC—24“ 2 H=3600
‘ 324\25 12 251230520711 Hydraulic hose assembly 10-L1870-1SC-24° WREE EAL(E)10-L1870-1SC-24° 2 H=4000
H 2 12 251230520714 Hydraulic hose assembly 10-L2120-1SC-24° WREE SURR(E)10-L2120-1SC-24° 2 H=4350
‘ 12 251328520704 Hydraulic hose assembly 10-L2220-1SC-24° WIE E.,h SUR%(E)10-L2220-1SC-24° 2 H=4500
u/,zo 3 12 251328520705 Hydraulic hose assembly 10-L2530-1SC-24° HREE FR(E)10-L2530-1SC-24° 2 H=4800
/. 12 251230520705 Hydraulic hose assembly 10-L2810-1SC-24° ‘KEE.,UE!Z(E)m L2810-1SC-24° 2 H=5000
27\'3}-"4 12 251331020704 Hydraulic hose assembly 10-L3550-1SC-24° WRIEE EUp%(E)10-L3550-1SC-24° 2 H=5500
12 251228020003 Hydraulic hose assembly 10-L4050-1SC-24° ,ﬁrg,uﬁﬁ(a)m L4050-1SC-24° 2 H=6000
12 251227520006 Hydraulic hose assembly 10-L4500-1SC-24° RIEE EUp%(E1)10-L4500-1SC-24° 2 H=6500
3 13 251331010002 Hydraulic steel pipe welding(24°) ﬂ;fngg,uﬁjz(zy) 1
14 253631020003  |Hydraulic hose assembly 10-L630-1SC-24° R E & A% (ET)10-L630-1SC-24° 2
15 950400600002 | Joint (adjoining bend) 10-M16x1.5-M16x1.5-24° [$3k (FaB¥ES)10-M16x1.5-M16x1.5-24° 4
16 253631010001  [Hose mounting rack RETER 1
ll\/ 17 253631020103  |Hydraulic hose assembly 10-L2080-1SC-24°  [/&E E.,UE!Z(E)H) L2080-1SC-24° 2 H=3600
17 251223520001 Hydraulic hose assembly 10-L2200-1SC-24° WRIEE EUR%(E)10-L2200-1SC-24° 2 H=4000
17 253630520106 Hydraulic hose assembly 10-L2330-1SC-24° ﬁrg,uﬁﬁ(E)m 12330-1SC-24° 2 H=4350
17 253631020202 Hydraulic hose assembly 10-L2380-1SC-24° WRIEE EUR%(E)10-L2380-1SC-24° 2 H=4500
17 251230520716 Hydraulic hose assembly 10-L2470-1SC-24° ,ﬁ]‘g,uﬁﬁ(E)m L2470-1SC-24° 2 H=4800
17 253630520201 [Hydraulic hose assembly 10-L2545-1SC-24° | iREERAR(E)10-L2545-1SC-24° 2 H=5000
17 251330520703 | Hydraulic hose assembly 10-L2710-1SC-24°  [MREEEAK(E)10-L2710-1SC-24° 2 H=5500

AU e B #%(Z 454 & H)/DOUBLE ADDITIONAL TUBE(three stage full free)-32C




FEEINO RSN Name g2 @!/QTY £¥/Remarks
17 251330520704 | Hydraulic hose assembly 10-L2910-1SC-24° A (F) 10-12910-15C-24° 2 H=6000
17 251231020705 Hydraulic hose assembly 10-L3150-1SC-24° 04 % (1) 10-1.3150-1SC-24° Pl H=6500
18 251230520701 Hydraulic hose assembly 10-L2060-1SC-24° & () 10-1L.2060-1SC-24° P H=3600
18 251329020701 Hydraulic hose assembly 10-L2170-1SC-24° R () 10-1.2170- ) H=4000
18 251230520715 _ |Hydraulic hose assembly 10-L2295-1SC-24° B AR (1) 10-1.2295-1SC-24° 2 H=4350
18 251329020702 Hydraulic hose assembly 10-L2360-1SC-24° W% (1) 10-1.2360-1SC-24° Pl H=4500
18 253631020104 _ |Hydraulic hose assembly 10-L2450-1SC-24° A (F) 10-1.2450-15C-24° 2 H=4800
ﬁ 18 251328520705 Hydraulic hose assembly 10-L2530-1SC-24° K () 10-1.2530-1SC-24° ) H=5000
18 251330520703 _ |Hydraulic hose assembly 10-L2710-1SC-24° A (F) 10-12710-18C-24° 2 H=5500
.% 18 251330520704 Hydraulic hose assembly 10-L2910-1SC-24° R (H) 10-1.2910-1SC-24° 9 H=6000
H\ TZ i 18 251231020705 _ |Hydraulic hose assembly 10-L3150-1SC-24° | i &4 i (1) 10-1.3150-1SC-24 2 H=6500
‘ 19 253630520004 Single attached hose bracket g.é_‘gﬁ ?leJ‘ )L”” 1
‘ ® 20 251328520704 Hydraulic hose assembly 10-L2220-1SC-24° 2 H=3600
; 20 253630520106 Hydraulic hose assembly 10-L2330-1SC-24° 9 H=4000
i u 20 30 20 251230520716 Hydraulic hose assembly 10-L2470-1SC-24° P) H=4350
i 21 20 251330520702 Hydraulic hose assembly 10-L2510-1SC-24° 9 H=4500
; 734 20 251230520704 Hydraulic hose assembly 10-L2610-1SC-24° 2 H=4800
P | A 20 253630520107 Hydraulic hose assembly 10-L2680-1SC-24° 9 H=5000
'3 = \ \b< 20 251228520701 Hydraulic hose assembly 10-L2850-1SC-24° 2 H=5500
k;% 3 20 253630520105 Hydraulic hose assembly 10-L3070-1SC-24° 9 H=6000
) 20 253630520108 Hydraulic hose assembly 10-L3320-1SC-24° 2 H=6500
27 253630520102 Hydraulic hose assembly 10-L2020-1SC-24° 1 9 H=4000
27 253630520103 Hydraulic hose assembly 10-L2270-1SC-24° #(11)10-L2270-1SC-24° P) H=4350
27 251329020702 Hydraulic hose assembly 10-L2360-1SC-24° 8 4)10-L2360-1SC-24° Pl H=4500
27 251328520705 Hydraulic hose assembly 10-L2530-1SC-24° 2(#1)10-L2530-1SC-24° ) H=4800
27 251330520703 Hydraulic hose assembly 10-L2710-1SC-24° J%(F)10-L2710-1SC-24° 9 H=5000
27 253630520105 Hydraulic hose assembly 10-L3070-1SC-24° §(£1)10-L3070-1SC-24° 2 H=5500
27 251327520001 Hydraulic hose assembly 10-L3470-1SC-24° S 44 £)10-L3470-1SC-24° P H=6000
27 282331020103 Hydraulic hose assembly 10-L3970-1SC-24° i 4R (£1)10-L3970-1SC-24° 2 H=6500
28 251330510004  |Hydraulic steel pipe welding (24°) WEAE 5 (24°) 1
29 253630520102 Hydraulic hose assembly 10-L2020-1SC-24° 0 UK () 10-1.2020-15C-24° 2 H=3600
KA 34 (=404 & )/DOUBLE ADDITIONAL TUBE(three stage full free)-32C
FEEINO HISN Name B B®/QTY #H/Remarks
29 253630520201 Hydraulic hose assembly 10-L2260-1SC-24° % (1) 10-1.2260-15C-24° 2 H=4000
29 251330520702 Hydraulic hose assembly 10-12510-1SC-24° |3 £ Sk (B) 10-1.2510-1SC-24° 2 H=4350
29 251230520704 Hydraulic hose assembly 10-L2610-1SC-24° SR (F) 10-L2610-1SC-24° 2 H=4500
29 251330520704 Hydraulic hose assembly 10-L2910-1SC-24° # (E) 10-12910-15C-24° 2 H=4800
29 251330520705 Hydraulic hose assembly 10-L3210-1SC-24° R (71) 10-1.3210-1SC-24° 2 H=5000
29 251331020705 Hydraulic hose assembly 10-L3950-1SC-24° |ifiJE4% 5k (E) 10-13950-1SC-24° 2 H=5500
29 253631020105 Hydraulic hose assembly 10-L4420-1SC-24° |/ 4 () 10-L4420-1SC-24° 2 H=6000
29 283327520012 Hydraulic hose assembly 10-L4880-1SC-24° |ifiJE4% 5 Ak () 10-14880-1SC-24° 2 H=6500
30 251330510004 Hlydraulic steel pipe welding (24° ) RN E A (24°) 1
31 253630520006 Hydraulic hose assembly 10-L1070-1SC-24° |ifiE4 &k (F1) 10-11070-15C-24° 2 1070




4 st i (Z 44 & B IT%)/SHORT LIFTING CYLINDER (three stage full free) -32C

FEBINO HiFEISN Name 2 Ry &#/Remarks
A 255043510090 _|Lifting chain LH1623x37 AT A LH1623x37 2 H=3600
A 255044510124  |[Lifting chain LH1623x45 #ETHE A LH1623x45 2 H=4000
A 255044010109 Lifting chain LH1623x51 T 4 LH1623%51 2 H=4350
A 255044510045 |Lifting chain LH1623x53 #ETHE A LH1623x53 2 H=4500
A 255044010059 Lifting chain LH1623x57 T 4 LH1623%57 2 H=4700
B A 255044010059  |Lifting chain LH1623x57 #ETHE A LH1623x57 2 H=4800
- A 255044510133  |Lifting chain LH1623x59 i THiE Sk LH1623x59 2 H=5000
A 256844014002 |[Lifting chain LH1623x65 AL Tk 4 LH1623%65 2 H=5400
" 1“12 c A 256844014002 Lifting chain LH1623x65 T % LH1623%65 2 H=5500
= ., A 255044510046 | Lifting chain LH1623x69 BTt 4 LH1623x69 > 6000
& . t 5 A 255044010101 Lifting chain LH1623x77 HETHiE 4 LH1623%77 > H=6500
-’Q M s B 253744518001 [Short lifting cylinder®85xP60x622 L (M) PBEXPE0x622 1 H=3600
ELE ] 2 —n B 253744518002 | Short lifting cylinder®85xd60x685 i (L (M)DB5xPBE0X685 1 H=4000
f—_ B 253744518003 Short lifting cylinderd®85xd60x748 JHEL(M)D85xDE0X748 1 H=4350
=0 B 253744518004 | Short lifting cylinder®85x®60x772 i 5 (M)®85xP60X772 1 H=4500
- ] B 253744518005 Short lifting cylinderd®85xd60x805 JHEL(M)D85xDE0x805 H=4700
I :; B 253744518006 Short lifting cylinder®85xd60x822 1T (M) DBEXDE0X822 1 H=4800
) % 1 ww B 253744518007 Short lifting cylinderd®85xd60x879 JHEL(M)D85xDE0X879 1 H=5000
% soa| B 253744518008 [ Short lifting cylinder®85xp60x979 1L (M)DBEXPE0X9T79 H=5400
LA B 253744518009 [Short lifting cylinder®85x®60x995 L (M)PB85XPBOXII5 1 H=5500
B 253744518010 [Short lifting cylinder®85xd60x1121 JH L (M)D85xPB0x1121 1 H=6000
B 253744518011 Short lifting cylinderd®85xd60x1229 JHEL(M)D85xPBE0x1229 1 H=6500
C 256198510005 | Seal kits(middle cylinder) (=4 E ) 1
1 A Dust ring 50x58x7/6.5 [ 2 Bl 50x58x7/6.5 1
2 A Catch 50x60x3 14 /7 50x60x3 1
3 A Seal ring 50x60x6 #1 [E150x60x6 1
4 A Glide sleeve LCIGES] 1
5 A Oring D75X3.1 OM# H# [HD75X3.1 1
6 A O ring D75X3.1 O & H ED70x3.1 1
7 A Bearing50x55x40 NTT 47K 50x55%40 1
8 A HSG Piston rod HSGif #E T 1
A2 ftidr (=44 8 & T%R)/SHORT LIFTING CYLINDER (three stage full free) -32C
FE2/INO SHEL/SN Name 2 [#2/QTY #¥H/Remarks
9 A Piston assembly Eelic) 1
10 A Support ring 65x70x20 KA 65X70%20 1
11 A Seal ring 70x60x6 [£]70x60x6 1
12 A Circlip 1
; T B 14 A O ring D15x2.4 B ED15x2.4 1
=5 oy 15 A Valve plug i 1
A ; Z - 16 A Catch 1
n & ¢ 2 2 c 17 A Circlip 22(inport) PR 22(iH 18 1
g; -i i | -3 18 A Slide valve FeIT 1
® o 8 _— 19 A Spring2.3x15x48.5 12.3x15x48.5 1
.| ;-‘zz"ﬂu P 9‘0 - 20 A Cylinder fiT ik 1
B ; a | |—2 21 A Spacer B 1
i L. 22 A Screw M5x5 17 M5x6 1
3 L 23 910600600022 | Split pin GBI1-2.5x40 JFI1#GBY1-2.5x40 2
1 24 910900400014 | LH1623 chain 1A HGB6074-LH1623 2
25 255044020146 [$9.5x25 141P9.5x25 2
T % | 26 255044020157 Joint M18x1.5x217 HEKIZHEM18x1.5x217 2
L T 1§ g 27 910600600030 | split pin3.2x30 JFI141GB91-3.2x30 2
28 255044020158  [Nut M18x1.5 BRI BEIM18x1.5 2
29 910300400007 | Nut M18x1.5-0.5 %5} GB6173-M18x1.5-05 2
30 255044020156 | Joint M18x1.5x102 i 2k IR HM18x1.5x102 1
31 253644520004 [Hug the hoop ik 1
32 910400500006 | Spring Washer GB93-8 HiE I GBO3-8 2
33 910300100006 | Bolt GB6170-M8-10 % £}GB6170-M8-10 1
34 910100300036 | Joint GB5783-M10x25-8.8 1% +:GB5783-M10x25-8.8 2
35 910400500008 SpringWasherGB93-12 S [E GB93-12 1
36 910100400009 | BoltGB5786-M12x1.25x25-8.8 1%+ GB5786-M12x1.25x25-8.8 1




& ibkr(Z 484 B W 15) LIFTING CYLINDER (three stage full free) -32C

FEEINO HRAL/ISN Name g2 @!/QTY £&E/Remarks
A 256144516001 |cylinderd®56xP45x1458 HUL(L)D56XP45x1174 1 H=3600
A 256144516002 | cylinder®56x45x1583 T (L)P56xP45x1312 1 H=4000
A 256144516003 |cylinder®56xp45x1708 JHL(L)P56xP45X1424 1 H=4350
A 256144516004 | cylinder®56x45x1758 L (L)P56xP45x1474 1 H=4500
A 256144516005 | cylinder®56xd45x1823 I L(L)P56xP45x1539 1 H=4700
A 256144516006 | cylinder®56x45x1858 L (L)P56xP45x1574 1 H=4800
= D A 256144516007 | cylinderd®56xd45x2001 JHL(L)P56xP45x1617 1 H=5000
fi ey e | |- A 256144516008 | cylinder®56x45x2201 JHL(L)D56xPA5X1717 1 H=5400
i T e A 256144516009 | oyiinder®56xb45x2235 L) ®56xP45x1751 1 F=5500
p f i - : - A 256144516010 _[cylinderd®56xP45x2468 T (L)P56xP45x1884 1 H=6000
ol H‘: i Tow A 256144516011  |cylinder®56x®45x2701 i (L) P56xP45x2017 1 H=6500
- i L - B 253744517001 |cylinder®56xp45x1458 JhiL(R)P56xP45x1174 1 H=3600
‘ ‘ n : B 253744517002 cylinder®56xd45x1583 JHEL(R)D56xP45x1312 1 H=4000
5 B 253744517003 |cylinder®56x45x1708 i T (R)P56xP45x1424 1 H=4350
s B 253744517004 |cylinder®56xP45x1758 i L (R)D56xP45x1474 1 H=4500
. M i b ?, a3 B 253744517005 | cylinder®56x45x1823 i (R)P56xD45x1539 1 H=4700
f— L g B 253744517006 |cylinder®56xP45x1858 i L (R)D56xP45x1574 1 H=4800
: i B 253744517007 [cylinderd56x®45x2001 i T (R)P56xP45x1617 1 H=5000
B 253744517008 |cylinder®56xP45x2201 i L (R)D56xP45x1717 1 H=5400
B 253744517009 |cylinder®56x45x2235 T (R)P56xP45X1751 1 H=5500
B 253744517010 |cylinder®56xP45x2468 i L (R)D56xP45x1884 1 H=6000
B 253744517011 [cylinderd56x®45x2701 T (R)P56xP45x2017 1 H=6500
C 256198510003 | Seal kits(three stage full free lifting cylinder) FEHEIA(E %4 E B D) 1
D 256844014002 | Lifting chain LH1623-65 T £ LH1623-65 2 F=3600
D 255044510046 | Lifting chain LH1623-69 I A LH1623-69 > =200
D 255044510138 Lifting chain LH1623-73 T HE 4 LH1623-73 > H=4350
D 255044510047 | Lifting chain LH1623-75 I ALH1623-75 > 2500
D 255043510139 Lifting chain LH1623-79 Fe T4 LH1623-79 > H=4700
D 255043510139 | Lifting chain LH1623-79 I ALH1623-79 > 2800
D 255044510140 | Lifting chain LH1623-85 T £ LH1623-85 2 H=5000
D 255044510048 _|Lifting chain LH1623-95 HEFHE S LH1623-95 2 H=5400
A ibdr (=44 & @ 1K)/ LIFTING CYLINDER (three stage full free) -32C
FFEINO #RBISN Name g0 BR/QTY #¥k/Remarks
D 255044510048 |Lifting chain LH1623-95 HLTHE A LH1623-95 2 H=5500
D 255044510049 | Lifting chain LH1623-103 i /144 LH1623-103 2 H=6000
D 255044510125 |Lifting chain LH1623-113 ML THE K LH1623-113 2 H=6500
1 910100300023 _|Bolt GB5783-M8x25-8.8 42 GB5783-M8x25-8.8 4
2 910400500007  |Washer GB93-10 PRI GBY3-10 7
- 3 910400100007 | Washer GB97.1-10-200HV P34 GBY7.1-10-200HV 4
5 v 4 255044520099 | Rubber pad e >
- 5 255044520097 [ Support block BELEN 2
T 6 255044520098 | Blendboard R .
2 P 7 941100100003 | Nut GB6170-M10-10 1% £}GB6170-M10-10 2
n v 8 910300100007 [Screw M10x35-8.8 24/ M10x35-8.8 2
4 9 910400100008 |Washer GB97.1-12-200HV F 3 HIGB97 1-12-200HV 2
7z 10 910400500008 | Washer GB93-12 i #E GB93-12 2
i~ i 2 s 11 910100400009 | Bolt GB5786-M12x1.25x25-8.8 i1+ GB5786-M12x1.25x25-8.8 2
I : LI — & 12 255044020156 | Joint M18x1.5x102 i S i HM18x1.5x102 2
"3 i - B 13 910100300035 | Bolt GB5783-M10x20-8.8 17 :GB5783-M10x20-8.8 2
14 910401300020 | Circlip GB894.1-40 A 5 [ GB894.1-40 2
15 940200500005 | Chain wheel bearing 780708K-®110xP40x27 | 4% 17£780708K-0110xd40x27 2
16 910900400014  |LH1623chain A GB6074-LH1623 2
17 910600600022 | Split pin 2.5x40 JFI1452.5%40 2
18 255044020157  [Joint M18x1.5x217 %42 M18x1.5%217 2
19 910600600030 | Split pin 3.2x30 JFI144GB91-3.2x30 2
20 255044020158 [Nut M18x1.5 BRI EEM18XL.5 2
21 910300400007 | Nut M18x1.5 #£1GB6173-M18x1.5-05 2
22 A Piston rod & IER 1
23 A Adjusting bushing 40.5x49xL.2 i #24£40.5x49xL2 1
24 A Circlip ®24x2 AN 424 [ d24x2 1
25 A Bearing 56x20x2.5 4 k56x20%2.5 1
26 A Catch 56x45x3 14 1 56x44%3 1
27 A Seal ring 56x45x6 1
28 A Piston 1




& ibkr(Z 484 8 W 15E) LIFTING CYLINDER (three stage full free) -32C

FE5/NO GG/SN Name E2:3 @!/QTY #¥E/Remarks
29 A Copper bushing oSS 1
30 A Circlip ©26.5x2 21 D26 5x2 1
31 A Buffer ring LRI 1
32 A Dust ring DKB45x58x7/10 BRG] 1
33 A Seal ring 40x50x6 il 1 4 1
34 A Guide bushing FHE 1
¢ 35 A O seal ring 49.7x2.4 + 1
& ) 2 L u 36 A Bearing 4030 954 £4030 1
‘. adts i 2 T i 37 A Cylinder LA 1
= =* - 38 A Dowel pin D10x26 5 FED10x26 1
i | e - *
o e
- _E n
n - "
o
5 C
a3
[ e
. 3e & w3
0. - P 3
i I z Tou
2536985010411 1% (WHITR) /Mast (four stage full free lift)
/N0 SifB/SN Name 2% | H/QryY| &V /Remarks
1 910100200012 Bolt GB5785-M14x1.5x70-8.8 324+ GB5785-M14x1. 5x70-8. 8 4
2 910400500009 | Washer GB93-14 # 3% 4 GB93-14 4
3 256844021014 | Bearing cover [ 2
4 254144020063  |Bearing bush B 2
5 911200100004 | Oil Cup JB7940.1-M10x1 it #7.JB7940. 1-M10x1 2
6 253645211021  |Outer mast 6100 SR I 2 (6100) 1 H=6100
6 253645211022 [Outer mast 6600 SPI14252 4 (6600) 1 H=6600
6 253645211023 | Outer mast 7000 shIT R4 (7000) 1 H=7000
7 255044010057 [Axle ©®30x82 it ¥ 4h © 30x82 4
8 910400500007 | Washer GB93-10 74 B GB93-10 4
9 910100300035 | Bolt GB5783-M10x20-8.8 3% 4+6B5783-M10x20-8. 8 4
10 253645213001 _|Middle mast 6100 RS (1) 6100 1 H=6100
10 253645213002 |Middle mast 6600 FITEEA (1) 6600 1 H=6600
10 253645213003 [Middle mast 7000 PITRIF4 (1) 7000 1 H=7000
11 253645220001 |Washer 0.2 LRI EETO.2 12
11 253645220002 |Washer 0.5 LiREE P ETO.S 12
11 253645220003 |Washer 1 ERE R RETL 12
12 940200100053 | Roller ©117.5x040x28 E R 0117 5x D 40x28 12
12 940200100054  |Roller 117.7xd40x28 R4 O117. 7x D40x28 12 prAl
12 940200100055 | Roller ©117.2x040x28 E R 0117 2x D 40x28 12
13 253645214001 |Middle mast 6100 FI1EEA () 6100 1 H=6100
13 253645214002 _|Middle mast 6600 RS Q) 6600 1 H=6600
13 253645214003 | Middle mast 7000 P14 (2) 7000 1 H=7000
14 253645212001  |Inner mast 6100 MITZ%4 6100 1 H=6100
14 253645212002 | Inner mast 6600 TS 6600 1 H=6600
14 253645212003  |Inner mast 7000 MITZE4%4 7000 1 H=7000
15 253644520011 |Base plate Hdi 6
16 253644520132 |Adjusting pad t=0.2 AR B 0.2 6
16 253644520133 |Adjusting pad t=0.5 KA S £=0.5 5
16 253644520134  |Adjusting pad t=0.8 K £=0.8 6




2536985010415 (WITH) /Mast (four stage full free |ift)

FF5/No $ifg/SN Name £33 % E/QTY| % H/Remarks

17 940200500015 Sprocket Bearing 780708K3-095xd40x27 44 3 4 & 780708K3- © 95x O 40x27 2
18 910300200012 |Nut GB6171-M18x1.5-10 32 4-GB6171-M18x1. 5-10 10
19 255044020157 | Joint M18x1.5x217 i £ 3R4EMI8x1. 5x217 4
20 255044020156 [Joint M18x1.5x102 4% & 4R 4M18x1. 5x102 4

AQ 255044010106 |Lifting chain LH1623-89 A2 9H 44 % LH1623-89 2 H=6100

AQ 253543510066 |Lifting chain LH1623-93 A2 FH 44 £ LH1623-93 2 H=6600

AQ 255044010108 |Lifting chain LH1623-99 A2 9H4 £ LH1623-99 2 H=7000

253698501042/ 1 £ A F % (WHITE) /Mast |ifting pipeline(four stage full free |ift)
FFE/NO SifB/SN Name g3 B®/QTY| & /Remarks

1 251223520122 |Connector 12-M20x1. 5-M22x1. 5-24° 43k (1) 12-M20x1. 5-M22x1. 5-24° 1
S 20 21 2 253644529001 Hydraulic hose assembly 10-L370-1SC-24 ;s %A% (A1) 10-1370-18C-24° 1
223 3 950400100002 |Connector 12-2xM16x1. 5-24° HEk (B4 1) 12-2xM16x1. 5-24° 1
V\’M 4 256898520001 explosion—proof valve i 1
8 N 5 253645219004 Three through the transition steel pip T MEIFS 1
! ‘ 6 253644529004 |Hydraulic hose assembly (135° )15-L850{:z % (135° ) 15-1850-28C-24° (i 4R ££) 1
'\\ ‘ 7 950700300003 |Speed |imit valve XSF-F16-60 PR i [ XSF-F16L-60 1
= 7\Jﬂ "\18\\] 8 255023520030 Joint 12-2xM22x1.5-60° 43k (1) 12-2xM22x1. 5-60° 1
9 253645219002 |Three joint welding iBFS () 1
[ -] @ @‘ 10 910400100006 Washer GB97. 1-8-200HV -F- 4 F1GB97. 1-8-200HV 2
5/,‘/0 % 11 910400500006 |Washer GB93-8 # 3% 4 [£GB93-8 2
| } 12 910100100019 Bolt GB5782-M8x20-8.8 7 4+GB5782-M8x20-8. 8 2
(. 13 253644529002 |Hydraulic hose assembly (90° )15-L550- i /& & & sk th #1 (90° ) 15-1550-25C-24° 1
19 } } 14 251244529002 |Joint 12-M27x2-M22x1.5-24° 33k (8% ) 12-M27x2-M22x1. 5-24° 1
} | 15 251223520030 |Joint 15-M22x1. 5-M22x1. 5-24° 4%k (1) 15-M22x1. 5-M22x1. 5-24° 1
| } 16 950400500006 [Joint 15-M22x1.5-M22x1. 5-24° 33k (%5 1) 15-M22x1. 5-M22x1. 5-24° 1
} } 17 253645229001 Joint over board KM 1
18 910100300023 [Bolt GB5782-M8x25-8. 8 #214GB5782-M8x25-8. 8 2

19 253644519301 Hydraulic hose assembly 15-11920-2SC-2 ik (1) 15-11920-25C-24° 1 H=6100

// 19 253645219302 |Hydraulic_hose assembly 15-12180-2SC-2 A& (#) 15-1.2180-25C-24° 1 H=6600

b % 19 253645219303 |Hydraulic hose assembly 15-12500-2SC-2{:z ¥ & (1) 15-12500-250-24° 1 H=7000
20 255044520081 Bush ®20X ® 13x33 4 O 20X D 13x33 1
21 255044520096 |Pulley ®120x36 (Single ) 4 ©120x36 (3 4#) 1
22 910400100008 [Washer GB97. 1-12-200HV -4 £ 6B97. 1-12-200HV 1
7N 23 910400500008 [Washer GB93-12 # 3 4 [©GB93-12 1
/‘\: 24 910100300054 [Bolt GB5783-M12x50-8. 8 #24£GB5783-M12x50-8. 8 1
25 253645219003 Welding of intermediate cylinder trans|w frif %404 1E4 1




253698501043 % X (WL %) /Fork carrier (four stage full free |ift)

FF5/No $ifg/SN Name £33 BR/QTY| & /Remarks
1 253640510001 Load backrest welding (1040x986) 155 3% & (1040x986) 1
1 253740510001 Load backrest welding (1100x1080) 5 4% 22 4% £-1100x1080
2 910400100009 [Washer GB97. 1-14-200HV -4 [ GB97. 1-14-200HV 8
3 910400500009 |Washer GB93-14 # 5 4 E)GB93-14 8
4 910100300062 [Bolt GB5783-M14x30-8.8 3R 4£6B5783-M14x30-8. 8 8
5 910100300020 [Bolt GB5783-M8x16-8.8 4R 1£6B5783-M8x16-8. 8 2
6 910400500006 |Spring Washer GB93-8 7 3 4 [©GB93-8 2
7 253638020301 Roller cover REEE 2
8 910100300041 [Bolt GB5783-M10x50-8. 8 $%4£6B5783-M10x50-8. 8 4
9 910400500007 [Washer GB93-10 i Jf 4 [0 6B93-10 8
10 910400100007 [Washer GB97. 1-14-200HV “F-4 [ GB97. 1-10-200HV 8
11 940200200005 [Side roller ® 42 - CD = 68 4 © 42-CD=68 2
12 255038020008 Adjusting sleeve AR 4
13 255038020009  |Adjustable pad LTy 12
14 253644520020 [Washer ®45x 36x0. 2 ) ® 45x O 36x0. 2 6
14 253644520021 |Washer ®45x ®36x0.5 ) © 45x © 36x0.5 6
14 253644520015 [Washer ®45x ®36x1 8 © 45x  36x1 6
15 940200100053 [Roller ®117. 5x ©40x28 £ 746 ©117. 5x D 40x28 12 |ikAe
15 940200100054 [Roller ®117.7x ®40x28 12
15 940200100055 [Roller ®117.2x ©40x28 E R4 0117, 2x D 40x28 12
16 253638014001 Assembly drawing of fork rack welding |1f %2 4% 41040 1 25C
16 253738001401 Assembly drawing of fork rack welding 1 A 1100 1 32C
253698501044/m45 B & & 2553 (W4 114) /Side shifter and pipeline installation(four stage full free lift)
FFE/NO 4f5/SN Name 23 | BM/QTY| &¥E/Remarks
1 253630520904 Middle cylinder rubber tube cover o hr ¥E 1
2 910100100060 [Bolt GB5782-M12X120-8. 8 $%446B5782-M12x120-8. 8 1
3 910400500008 Spring washers GB93-12 7 3% 4 [8GB93-12 3
4 253630520906 [Stent EE S 2
5 254130520016 bush ®20x ¢ 13x43 44 ©20x ©13x43 1
6 910400200005 [Large washers GB96. 1-12-200HV Kt GB96. 1-12-200HV 2
7 251127520001 [Pulley ¢ 110x42(double groove) T4 © 110x42 (324%) 2
8 255044520081 bush ®20x ¢ 13x33 3 © 20X ® 13x33 2
9 910100300020 [Bolt GB5783-M8x16-8.8 YR 4£6B5783-M8x16-8. 8 6
10 910400500006 [Spring washers GB93-8 7 J 4 ) 6B93-8 6
11 910400100006 [Plain washers GB97. 1-8-200HV -4 [[16B97. 1-8-200HV 6
12 910400100008 [Plain washers GB97. 1-12-200HV -4 [ GB97. 1-12-200HV. 3
13 910300100008 [Nuts GB6170-M12-10 $EAFGB6170-M12-10 1
14 910100200016 |Bolt GB5785-M16x1. 5x70-8. 8 $R1£GB5785-M16x1. 5x70-8. 8 1
15 910400500010 Spring washers GB93-16 ¢ % 4 [EGB93-16 1
16 253645220012 Middle cylinder chain baffle W AT EE R A5 R 1
17 253645220011 [Cylinder head hrsk 1
18 910100300025 [Bolt GB5783-M8x35-8.8 $3146B5783-M8x35-8. 8 4
19 255028520035 Pipe clamp mounting plate ERZFM 4
20 255028520034 |Rubber tube fixing block B B 3k 8
21 253630510001 Intermediate cylinder rubber tube trani it A 1
22 251328520704 [Hydraul ic hose assembly 10-L2220-1SC-2{ i A& (1) 10-12220-18C-24" 2 H=6100
22 251329020702 |Hydraul ic_hose assembly 10-L2360-1SC-2 k (#)10-12360-156-24° 2 H=6600
22 251330520702 |Hydraulic hose assembly 10-L2510-1SC-2{:z A& (1) 10-12510-18C-24° 2 H=7000
23 253631120001 Single attached hose bracket (24 ° ) XH@4°) 1
24 253631110003 |Joint body 1
25 251230520712 |Hydraul ic_hose assembly 10-L1920-1SC-2{ i & (#)10-11920-156-24° 2 H=6100
25 211544520018 |Hydraulic hose assembly 10-L2050-1SG-2 ({1) 10-L2050-15C-24° 2 H=6600
25 251328520704 |Hydraul ic_hose assembly 10-L2220-1SC-2 A& (A1) 10-12220-15C-24° 2 H=7000
26 910100100054 [Bolt GB5782-M12x80-8. 8 1
27 256844520021 |Hose baffle 1




253698501044 MAE B R E R 2% (W I1%)/Side shifter and pipeline in

tal lation (four stage full free lift)

FF5/N0 $ifg/SN Name £33 BR/QTY| & /Remarks
28 950400600006 [Joint 10-M16x1. 5-M16x1.5-24° 32 5k (IR 5 75 45) 10-M16x1. 5-M16x1. 5-24° 2
29 253631120002 Joint Transition Plate He kit AR 1
30 251230520704 [Hydraulic hose assembly 10-L2610-1SC-2{ iz /& 4 # ik (f) 10-L2610-1SC-24° 2
30 253631020205 Hydraulic hose assembly 10-L2970-1SC-2: A& (3L) 10-L2970-1SC-24° 2
30 251231020706 |Hydraul ic_hose assembly 10-L3450-1SC-2{ i % (1) 10-1.3450-15C-24° 2
31 251330510004 Hydraulic steel pipe welding (24 ° ) & (24° ) 1
32 253630520006 |Hydraulic_hose assembly 10-L1070-1SC-2{ it J& 4 i ik (1L) 10-L1070-15C-24° 2
M 4 33 253631110001 Internal guide groove (right) connectill }j §4f (%) #iE4F 1
% 34 253631110701 |External guide groove welding 6100 5h 5 HHE 46100 ] H=6100
13- £50.5% i 34 253631110702 External guide groove welding 6600 Sh S4B 17 46600 1 H=6600
AN 34 253631110703 |External guide groove welding 7000 |3k % 4%4%.47000 1 H=7000
17 35 253631110704 Internal Guide Groove Welding 6100 M 746100 1 H=6100
il 35 253631110705 Internal Guide Groove Welding 6600 7 4817 46600 1 H=6600
s%’"} 35 253631110706 Internal Guide Groove Welding 7000 1§ 481747000 1 H=7000
3 3 36 910400100005 [Plain washers GB97.1-6-200HV -4 [ GB97. 1-6-200HV 1
Y'i ! 37 910400500005 |Spring washers GB93-6 7 3% 4 [BGB93-6 1
; 3 38 910100100123 [Bolt GB5782-M6X20-8.8 %4+ GB5782-M6x20-8. 8 1
B‘ 39 253631120003 Install bent frame with single guide gi TEE R 1
40 251242520001 [Hydraulic_hose assembly (90° )12-L300-1; & (90° ) 12-1300-18C-24° -0° 2
M1 910800100042 | Oring 13.6x2.4 4
42 255042510004 [Side shiifter assembly (LH) A5 5 & (LH) 1
42 255042510001 [Side shiifter assembly (LD) WA B & (LD) 1
42 255042510002 [Side shiifter assembly (CASCADE) A B A% (FMF 4F) 1
IR A 38 (W94 112E) /DOUBLE ADDITIONAL TUBE ((four stage full free lift)
FF5/N0 4EG/SN Name g3 BR/QTY| %¥E/Remarks
1 951000100004 |Hose Clamp 26 & K YGE 61,7526 4
2 251230520704 |Hydraulic hose assembly 10-L2610-18C-2{ i & (#)10-12610-156-24° 4 H=6100
2 253631020205 |Hydraulic hose assembly 10-L2970-1SC-2 8% (1) 10-12970-15C-24° 4 H=6600
2 251231020706 |Hydraul ic_hose assembly 10-L3450-1SC-2 A& (A1) 10-1.3450-15C-24° 4 H=7000
3 950400500006 |Joint 15-M22x1. 5-M22x1. 5-24° (1% 5 1) 15-M22x1. 5-M22x1. 5-24° 8
4 253631320005 [Transitional mounting plate i SRR 1
5 253631320101 |Hydraulic_hose assembly 10-L1500-15C-2{ i A () 10-L1500-156-24° 2
6 910400100006  |Plain washers GB97. 1-8-200HV -F- £ B GB97. 1-8-200HV 23
7 910400500006 |Spring washers GB93-8 7% 3 4 [FGB93-8 23
8 910100300020 [Bolt GB5783-M8x16-8.8 YR 4£6B5783-M8x16-8. 8 20
9 253631310701 |External guide groove welding 6100 b § 147 46100 1 H=6100
9 253631310702 External guide groove welding 6600 S5 4897 46600 1 H=6600
9 253631310703 |External guide groove welding 7000 b § 447 47000 1 H=7000
10 253631320004 [Joint Transition Plate He ki AR 1
11 253631120101 [Hydraulic hose assembly 10-L1920-1SC-2 (1) 10-L1850-18C-24° 4 H=6100
11 253631120102 |Hydraul ic_hose assembly 10-L2050-1SC-2 % (#)10-12050-156-24° 4 H=6600
11 251228520702 |Hydraul ic_hose assembly 10-L2220-1SC-2 s (J1) 10-1.2220-18C-24° 4 H=7000
12 251127520001 [Pulley ®110x42 (double groove) i O 110x42 (4E) 2
13 255044520081 bush ®20x ®13x33 4 ©20X P 13x33 2
14 910400200005 |Large washers GB96. 1-12-200HV X # [ GB96. 1-12-200HV 6
15 910400500008 |Spring washers GB93-12 3% 4 [©GB93-12 3
16 910100100054 [Bolt GB5782-M12x80-8. 8 3R 4£6B5782-M12x80-8. 8 1
17 253631310704 | Internal Guide Groove Welding 6100 A § 185246100 1 H=6100
17 253631310705 | Internal Guide Groove Welding 6600 7§+ E 46600 1 H=6600
17 253631310706 Internal Guide Groove Welding 7000 1 §-481% 47000 1 H=7000
18 255028520034 |Rubber tube fixing block Bk 3k 12
19 255028520035 [Pipe clamp mounting plate G FAM 6
20 910100300027 [Bolt GB5783-M8x45-8.8 $3146B5783-M8x45-8. 8 6
21 910100300018 [Bolt GB5783-Méx60-8. 8 SR 4£6B5783-M6x60-8. 8 4
22 910300500003 [Nut GB889. 1-M6-10 YR -GBBBY. 1-M6-10 4
23 253631310004 |Hydraulic steel pipe welding (24 ° ) |i/m 4R it4 (mi%24° ) 1




Pt Ao % 9% (V92811 %) /DOUBLE ADDITIONAL TUBE ((four stage full free lift)

FF5/No $ifg/SN Name £33 BR/QTY| & /Remarks
24 253631310001 Internal guide groove (left) connectin] iy §4k (£) ikiE4f 1
25 251328520704 |Hydraul ic_hose assembly 10-L2220-1SC-2{ iz & (1) 10-12220-18C-24° 4 H=6100
25 251329020702 |Hydraulic hose assembly 10-L2360-1SC-2{ s /& 4 & sk (iL) 10-L2360-15C-24° 4 H=6600
25 251330520702 |Hydraul ic_hose assembly 10-L2510-1SC-2{ iz & (1) 10-L2510-15C-24° 4 H=7000
26 253631310002 [Double attached hose bracket (24 ° ) |sf X (24° ) 1
27 910300100006 [Nut GB6170-M8-10 $£4GB6170-M8-10 2
28 910100300025 [Bolt GB5783-M8x35-8.8 $742GB5783-M8x35-8. 8 2
29 253631310003 | Intermediate cylinder rubber tube tran{ 4z’ [ % % 1
30 253645220012 |Middle cylinder chain baffle s 1
31 253631020020 [Pulley ®104x76 i ©104x76 (W9 K) 1
32 910100100060 _ [Bolt GB5782-M12x120-8.8 $742GB5782-M12x120-8. 8 1
33 253630520906 |Stent 2
34 253630520904 |Middle cylinder rubber tube cover 1
35 253631020021 [Bush ®20x ®13x73 A £ ©20x 9 13x73 1
36 910400100008 |Flat Washer GB97.1-12-200HV -4 [ GB97. 1-12-200HV 2
37 910300100008 |Nut GB6170-M12-10 #%4GB6170-M12-10 1
38 253645220011 |Cylinder head hr sk 1
39 253644520004 |Embrace_hoop ik 1
40 253631101002 [Single attached hose bracket (24 ° ) |$mas &% (24° ) 1
M 253631110003 [Joint body kR 1
42 253631110701 _ |External guide groove welding 6100 Sh $4£1% 46100 1 H=6100
42 253631110702 |External guide groove welding 6600 sh 4847 £-6600 1 H=6600
42 253631110703 |External guide groove welding 7000 b 4842 57000 1 H=7000
43 910100100059 [Bolt GB5782-M12x110-8.8 $R42GB5782-M12x110-8. 8 1
44 253631120002 [Joint Transition Plate Akt AR 1
45 253631110001 Internal guide groove (right) connectil jy 4 (#) #3247 1
46 253631110704 _|Internal Guide Groove Welding 6100 A 1246100 1 H=6100
46 253631110705 [Internal Guide Groove Welding 6600 7§41 17 56600 1 H=6600
46 253631110706 | Internal Guide Groove Welding 7000 7 § 1247000 1 H=7000
47 253631120005 Transitional mounting plate E A 1
48 251230520002 |Hydraulic hose assembly 10-1260-1SC-24|iz J& & % & (J1) 10-L1260-1SC-24° 2
253698501045%5 A2 A+ ik &1 (W48 4 B | I'15€) /SHORT LIFTING CYLINDER (four stage full free lift)
FF8/N0 4Bg/SN Name £ BR/QTY| A& VE/Remarks
A 253645218001 [Short lifting oylinder ®75x ®50x830 | ihkr (M) ®75x ®50x830 1 H=6100
A 253645218002 |Short |ifting cylinder ®75x®50x895  |ihx (M) ®75x ®50x895 1 H=6600
A 253645218003 [Short |ifting cylinder ®75x D50x975 | shér (W) @ 75x ©50x975 1 H=7000
B 255098510002 Seal kits(middle cylinder) FAHEEO (SR A G P hr) 1
¢ (@ c 255044010101 [Lifting chain LH1623X77 Je At 4% K LH1623X 77 2 H=6100
B c 255043510139 [Lifting chain LH1623X79 429t 4% K LH1623X 79 2 H=6600
c 255044510137 |Lifting chain LH1623X81 A2 FH4 £ LH1623 X 81 2 H=7000
1 A Dust ring 50x58x7/6.5 % - B50x58x7/6.5 1
2 A Catch 50X 60X3 45 4 50x60x3 1
& 3 A Seal ring 50X60X6 % 41 B50x60x6 1
/d: 2 A Glide sleeve b 1
5 A 0 ring D75X3.1 %4+ BD75X3. 1 1
6 A 0 ring D75X3.1 07! 5% 4 BD70x3. 1 1
g 7 A Bear i ng50x55x40 RH 4 A 50x55x40 1
8 A HSG Piston rod HSG:% £ AT 1
- 9 A Circlip LLEEC] | 1
1 - i 10 A Piston assembly R 1
[ | 1 A Support ring 75x20x2.5 HARIATE5x20x2. 5 1
ks 12 A Support ring 75x65x3 X K IRT5%65x3 1
|| 13 A Seal ring 75x65x6 LR EHE !
| e 14 A Valve cover E 1
|7 | 15 A Spring 5% 1
il 16 A Valve plug 7% 1
17 A Catch HA 1
18 A 0 ring D20x2.4 OB EHE 1
19 A Circlip 12 LR E A4S B2 1
20 A Circlip 22 U 5 45 822 1
21 A Slide valve k) 1
22 A Spring2.3x15x48.5 7 32. 3x15x48. 5 1
23 A Cylinder ALk 1
24 A Spacer A 1




2536985010454 & # i x (W94 4 & ) I1%) /SHORT LIFTING CYLINDER (four stage full free lift)

5 /N0 /SN Neme g2 $c/QTY| % ¥E/Remarks
25 A Screw M5x5 75 A B 4k 3K 3R ATM5X5 1
26 910100100071 Bolt GB5782-M16x50-8.8 32 +-GB5782-M16x50-8. 8 1
A 27 910400500010 [Washer GB93-16 # % 4 5GB93-16 1
28 253645220012 Middle cylinder chain baffle P A bk S SR 2
29 253645220012 | Cylinder head drsk 1
| 30 940200500001 Chain wheel bearing 780708K-¢110xp40x27 4k 3 4h K 780708K— b 110x ¢ 40x27 2
I 31 910401300020 Circlip GB894.1-40 4 B 78 b4 45 [E GB8Y4. 1-40 2
: 'T', b 32 A split pin2.5x40 FF 0 452. 5x40 2
: 33 A LH1623 chain LH1623% X4 2
| &= 34 A Joint iﬁ«s%é%J» 2
35 A Split pin 3.2x30 FF 2 443. 2x30 2
36 A Nut M18x1.5 R SEAMI8x1. 5 2
37 A Nut M18x1.5 32AM18x1. 5 2
38 910400500009 Washer GB93-14 5% % % B 6GB93-14. 2
39 910100400022 Bolt GB5786-M14x1.5x40-8.8 $24-GB5786-M14x1. 5x40-8. 8 2
40 A Joint 33k 2
4 910400500008 SpringWasherGB93-12 7# % 4 [E/GB93-12 1
42 910100400009 |BoltGB5786-M12x1.25x25-8.8 $%4+GB5786-M12x1. 25x25-8. 8 1
R
2536985010462 71 il dx (W48 2 A 11%)/ LIFTING CYLINDER (four stage full free lift)
FF8/N0 HifL/SN Name g2 BR/QTY| #E/Remarks
A 253645216001 cylinder ® 60x ®50x1475 it £1(L)P60XP50x1475 1 H=6100
A 253645216002 cylinder ® 60x ®50x1600 it £1(L)PBOXP50x1600 1 H=6600
A 253645216003 cylinder ®60x ®50x1680 it £1(L)P60xP50x1680 1 H=7000
bl B 253645217001 |cy inder ®60x ®50x1475 42 (R)PEOXP50X1475 1 H=6100
. o] ) B 253645217002 cylinder ®60x ®50x1600 it £1 (R)DE0xP50x1600 1 H=6600
o] 7 ~ . B 253645217003 cylinder ® 60x ®50x1680 i £1(R)DB0XD50x1680 1 H=7000
w4l L/p-ir R c 253698510001 |Seal kits (lifting cylinder) 3502 B, (25-320m il ) 2 9. 31, 35
wal = é\n D 254043510060 [Lifting chain LH1634-75 A 42 £LH1634-75 2 H=6100
e T D 256144014006 |Lifting chain LH1634-79 A2 4& £ LH1634-79 2 H=6600
o B:ﬂ D 256144014007 [Lifting chain LH1634-85 A2 4% £1H1634-85 2 H=7000
- [ % 1 910100300023 [Bolt GB5783-M8x25-8.8 244 GB5783-M8x25-8. 8 4
—2 P 2 910400500007 |Washer GB93-10 # 3% 4 [€GB93-10 4
] 3 910400100007 [Washer GB97. 1-10-200HV -4 B16B97. 1-10-200HV 4
_. 1L i\s 2 255044520099 |Rubber pad R 2
A N Y 5 | 255044520097 |Support block e 2
u 6 255044520098 __|Blendboard B 2
T~ iﬁf‘ 7 941100100003 [Nut GB6170-M10-10 $54GB6170-M10-10 2
g mi 8 910300100007 [Screw M10x35-8.8 $54TM10x35-8. 8 2
Q T\” ! 9 910400100008 [Washer GB97.1-12-200HV -4 [B16B97. 1-12-200HV 2
:T 3 + +\,5 *~p — 10 910400500008 |Washer GB93-12 75 B6B93-12 2
4 i L 11 910100400009 [Bolt GB5786-M12x1. 25x25-8. 8 $21£GB5786-M12x1. 25x25-8. 8 2
NG ¢ 12 255044020156 [Joint M18x1.5x102 5 % 4EM18x1. 5x102 2
13 910100300035 [Bolt GB5783-M10x20-8.8 $24£GB5783-M10x20-8. 8 2
14 910401300020 [Circlip GB894.1-40 44 7 5% 14 45 181 GB894. 1-40 2
15 940200500005 [Chain wheel bearing 780708K-® 110x ® 40 £ 4 44K 780708K- ® 110x ® 40x27 2
16 910900400014 [LH1623chain # X 4£GB6074-LH1623 2
17 910600600022 [Split pin 2.5x40 FF 0 42, 5x40 2
18 255044020157 [Joint M18x1.5x217 & % SRAEM18x1. 5x217 2
19 910600600030 [Split pin 3.2x30 7 0 446B91-3. 2x30 2
20 255044020158 [Nut M18x1.5 R @ EAM8x1.5 2
21 910300400007 [Nut M18x1.5 32 4GB6173-M18x1. 5-05 2




2536985010462t iy 41 (?9 48 & £ &y |1%) / LIFTING CYLINDER (four stage full free |ift)

FF5/No $iB9/SN Name £33 % E/QTY| % H/Remarks
22 A Piston rod & RAF 1
23 A Adjusting bushing 40.5x49xL2 8 5k £40. 5x49xL.2 1
24 A Circlip ®24x2 A4S 8 ©24x2 1
B o 25 A Bearing 56x20x2. 5 % K56x20x2. 5 1
26 A Catch 56x45x3 +5 ; 56x44x3 1
= H LN 27 A Seal ring 56x45x6 LREHE 1
ot < 28 A Piston &K 1
| L 3
=2 29 A Copper_bushing mE 1
T~ 30 A Circlip ®26.5x2 R4S 8 ©26. 5x2 1
1Ay s ¢\15 31 A Buffer ring o IF 1
Z/[,gﬁénﬁ ; 32 A Dust ring DKB45x58x7/10 B 1
N " 33 A Seal ring 40x50x6 WM EHE 1
4L l\: 34 A Guide bushing FhE 1
A s 35 A 0 seal ring 49.7x2.4 0% %3t 1
62 ] 36 A Bear ing 4030 4R 5 7K4030 1
T 37 A Gyl inder Atk !
g st 38 A Dowe! pin D10x26 15 42 41D10x26 1
“\ ~
Y o —
253698501026 % % £ $L/ELECTRONIC
RE/NO SifB/SN B Name | BrM/QTY| #ik/Remark
1 921800100027 % #5999666-94810AAN Sensor 1 Opiton
2 920200600010 PR A T 35073108 Limit switch CZ-3108 1 Opiton
3 920200300004 AT KRZ-156Q22-B3 Micro Switch (RZ-156Q22-B3) 4
4 921100100063 43401T-12-96V Display (3401T-12-96V) 1 Curtis—F
921100100155 A XKDI6CR Display IDD-E-35CD17B(D36C-R) 1 &ML Inmotion
5 256733012002 14 JF5:JK361CXNL/3-0000 Combination switch JK361CXNL/3-0000 1
6 920200200031 FIRETT X (R4 XN) Key 1 RS i
8 920200100020 F45 JT KGSLAS-22PN-40-G01/R Emergency StopSwitch (GSLA5-22PN-40-GO1/R) 1
9 251233020001 SR Integrated electrical box 1
10 920201000002 S TF X JK231 Brake switch 1
11 920500100001 Y\ 125-DC24V Horn (125-DC24V) 1
12 920500100002 WY 3D TB-24B Buzzer (DJB-24B) 1
13 920500100008 YU RS BRHYDZ-24V Horn (1YDZ-24V) 1
14 921900100017 4 #RWDC300NT DC-DC8OV,/24V 1
15 920200200075 FUC-B2JR U B 2% Fingerprint unlock FUC-B2 1 Opiton
16 921900100026 USB-YC-A93 USB-YC-A93 1 Opiton
17 920200800020 BT YB-nuol i-003 Warp Switch (YB-nuoli-003) 1 Opiton
18 921800200007 | i hufir 8 Angle potentiometer 1 Opiton
19 921700100005 ik g8F73-132-133 Accelerator (FZ3-132-133) 1
20 253633010002 4 Bk (Curtis—F Z511-4P250) Control harness (Curtis-F-4P25C) 1 CurtisZHZiH]
253633010006 e (Inmotion-7/-4P25C) Control harness (Inmotion-7-4P25C) 1 Inmotion &4
21 253633010001 A (Curtis-FF51-4P25C) Electronic control components (Curtis-F-4P25C) 1 CurtisZHZiH]
21 253633010005 H% 4 (Inmotion-748-4P25C) Electronic control components (Inmotion-7-4P25C) 1 Inmotion &%
9997 253633013001 LRI 1 2220 45 iaP25-32C (Curtis—F) Cable Assembly 4P25-32C (Curtis—F) 1 CurtisR%iH]
3 253633013002 Fh AT 40 4.5 A AP25-32C (Inmot i on) Cable Assembly 4P25-32C(Inmotion) 1 Inmotion &4 H




253698501026 % & & $/ELECTRONIC

5 /N0 /SN g2 Neme PB/QTY| 4 i /Remark
1 255034510002 TR AT AR Left front roof guard frame light harness 1
2 255034510003 EEIERIERE I Right front roof guard frame light harness 1
3 255034510004 JaHAIT AR Rear combination light harness 1
4 922000100001 JTPDL-LXZM-1 Lamp PDL-LXZM-1 3
5 922000100014 ATA-LJD-AL Lamp A-LJD-AL 2
6 922000100059 JTFLDJ-JSD-002 Lamp FLDJ-JSD-002 2
; 922000100028 JTRB-L590-1 Lamp RB-L590-1 2
922000100027 ATRB-L590 Lamp RB-L590 2 P
922000100014 JTA-LJD-AL Lamp A-LJD-AL 1 SOREENAT
922000100028 JTRB-L590-1 Lamp RB-1590-1 1 BRI RAT
8 922000100027 JTRB-L590 Lamp RB-L590 1 BT RAT
922000100032 AT OW-6202 Lamp 0W-6202 1 UL AT
922000100041 ATOW-6202 Lamp_0W-6202 1 UFR 8 AT
9 922000100053 JTFLDJ-SSWD-003LED Lamp FLDJ-SSWD-003LED 2 JERALEL
10 922000100051 ATFLDJ-JSD-002 Lamp FLDJ-JSD-002 1 EIRAT
253698501027 % 3242 4/ELECTRONIC COMPONENTS—Curtis-F & %
FB/N0 SHL/SN &% Name W E/QTY| 4 i%/Remark
1 256733020017 14 (WX17750300-529) BASE PLATE (WX17750300-529) 1
2 253698519001-500 _|F6-A-80-450-4P25C-T 16-A-80-450-4P25C-T 1 s HERR R
2.1 921400100177 2 $8AC-F6-A-80-450-101 Controller AC-F6-A-80-450-101 1 [EERS AR
3 256798537056 W (WX17750303-016) HEATSINK FOR CLARK (WX17750303-016) 1
4 253698519002-500 | F6-A-80-450-4P25CP F6-A-80-450-4P25C—P 1 SRR R
4.1 921400100177 2 BAC-F6-A-80-450-101 Controller AC-F6-A-80-450-101 1 |EEE S AL
5 257598537039 i (13221197) Contactor (13221197) 1
6 257598537038 B 22 42 (WX10077FH02) FUSE_HOLDER (WX10077FH02) 1
7 A ASM_LABEL 404 (18201014-404) bR (18201014-401) 1
8 257598537015 {22 (10077FZAVE500. 0) FUSE (10077FZ4VE500. 0) 1
9 256798537058 4i#5 (WX10076BS001) BUSHING (WX10076BS001) 1
10 257598537040 X4 (17750302) Support (17750302) 2
11 281333020002 ik (17750326-022) COPPER BAR (17750326-022) 1
12 256798537060 HHE (WX17750301-1007) COPPER BAR (WX17750301-1007) 1
13 256033020002 ik (17750328-023) COPPER BAR (17750328-023) 2
14 256798537062 JAUB R (WX18101-ASSY006) FAN ASSY (WX18101-ASSY006) 1




253698501028 %4 42 #/ELECTRONIC COMPONENTS:-

AR

ki |

FF5/N0 /SN g2 Neme $®/QTY| & i2/Remark

1 253698528000 HAAJE N (7101019403-00) Cooling base plate(7101019403-00) 1

2 98537037 Y 5 36AAB) Support (999666-93036AAB) 1

3 256898518003 | H:fil % (999666-97506CAA) Contactor (999666-97506CAA) 1

4 253698519004-501  [ACS80M40-C351-4P25C-P ACS80M40—4 1-4P25C-P 1 SR B

4.1 921400100205 | #3HH 2ACSBOM40-C35T Controller ACS80M40-C35T 1 |mme A
5 253698537011 3507 J 7 (999666-96320AA) Fuse (999666-96320AAA) 1

6 256798537064 |44 (999666-65972BAA) Copper_bar (999666-65972BAA) 1

7 253698519003-S01 _[ACS80M40-C351-4P25C-T ACS8OM40-C351-4P25C-T [ T

7.1 921400100205 | #3 BACSBOM40-C35T Controller ACS8OM40-C35T 1 [mrem ekt
8 253698537011 3507 J W7 2% (999666-96320AAA) Fuse (999666-96320AAA) 1

9 256898518001 JAU1 (7101019500-00) fan (7101019500-00) 1

10 256798537065 HilHE (999666-65904BAA) Copper bar (999666-65904BAA) 1

11 253698528003 |4l (7101019501-00) Copper_(7101019501-00) 1

12 253698528004 FELRRE (7101182500-00) Terminal Block (7101182500-00) 1

13 253698528005 |4i# (7101019502-00) Copper_(7101019502-00) 1




25369850102942 #5&/LION

r
|

W

M
Vi
AN

®
L

5 /N0 HL/SN g2 Neme PB/QTY| 4 i /Remark

1 253637011001 23] 11 j1180V-6VBSA80 (R4 IF) Battery 80V-6VBS480 (weld, kuaile) 1

1 253637011002 75| H1jb80V-TVBS560 (B2 &bk i) Battery 80V-7VBS560 (weld, kuaile) 1

2 253698537002 111 7R 6VBS—480 Monomer6VBS-480 10 480Ah
2 253698537003 H il L4 7VBS 560 Monomer7VBS-560 10 560Ah
3 253637010001 4 b 4P25C-80V-554-W Lithium battery 80V554Ah 1 Anderson
3 253637010002 |4 41 114P25C-80V-400-W Lithiun battery 80V400Ah 1 Anderson
3 253637010003 |4 Hijib4P25C-80V-554-W (H) Lithium battery 80V554Ah (Heating) 1 Anderson
3 253637010004 |41 j{h4P25C-80V-400-W (H) Lithium battery 80V400Ah (Heating) 1 Anderson
3 253637010005 |4 i jib4P25C-80V-554-W Lithium battery 80V554Ah 1 REMA
3 253637010006 L HL i 4P25C-80V-400-W Lithium battery 80V400Ah 1 REMA
3 253637010007 |41 {14P25C-80V-554-W (H) Lithium battery 80V554Ah (Heating) 1 REMA
3 253637010008 L HL i 4P25C-80V-400-W () Lithium battery 80V400Ah (Heating) 1 REMA
4 283398536002 B 7S L AR80V65A lead-acid battery chargerS8OV65A 1

4 256836512011 | 4 1 75 Fi #880V200A-REMA (3.1 Lithiun charger 80V200A (176V-264V) 1

4 256836512012 |4 1 7 L #§80V200A-REMA (£ K = A1480V) Lithium charger 80V200A( 440V-530V) 1

5 920400100059 B {FREMA95615-39-1 Connectors (REMA95615-39-1) 1

6 920400100056 |$3:4fi{495515-39 Connectors (REMA95016-32) 1

7 910400100005 44 [EGBYT. 1-6-200HV Washer GB9T. 1-6-200HV 1

8 91 3 4 [81GBI3-6 Spring washerGB93-6 4

9 910100300017 |42 K2 GB5783-M6x55-8. 8 Screw GB5783-M6x55-8. 8 4




